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Introduction

Identify vour model by referring to the Model and Specification number as shown on the nameplate.
Electrical characteristics are shown on the lower portion of the nameplate, which is located on the cabinet
door. If it is necessarv to cantact a dealer or distributor regarding the transfer switch. aiways give the
compiete Model, Specification, and Serial number as listed on the nameplate. This information is necessary
to properiy identify your unit among the many types manufactured.

For the name of your local Cummins/Onan distributor in the United States or Canada, call 1-800-888-0ONAN.
This automated service utitizes touch-tone phones oniy.) By entering your area code and the first three
digits of vour iccal teilephone number, you will receive the name and telephone number of the distributor
nearest you.

Feature Feature Feature Featurs
Option Description Option Description
ADQ13 Current Raring - 150 Amps Jozz Program Transition ~ 0-60 Sec
AD14 Current Rating - 225 Amps KQo1 Battery Charger - 2A, 12/24V
AR5 Current Rating — 260 Amps Koo2 Battery Charger - 10A, 12V
ACGLE Current Rating - 300 Amps K003 Battery Charger - 10A, 24V
AD1T Current Rating — 400 Amps LOO1 Aux Retay - 24 VAC Coil
AQL8 Current Rating ~ 600 Amps 1.002 Aux Relay - Emergency Position
AD19 Currant Rating — B0O Amps LOD3 Aux Relay - Normal Position
A020 Current Rating - 1000 Amps LO04 Aux Relay - Emergency Source
AD28 Transfer Switch - 3 Pole LOO5 Aux Relay - Normal Source
AQ29 Transfer Switch 4 Pole L101 Aux Relay - 24 VvDC Coil
AQ35 Application ~ Utility to Genset L102 Aux Relay - Emergency Position
AG36 Application - Utility to Utility 1103 Aux Reiav - Normail Position
AQ41 System - } Phase, 2-W or 3-W L104 Aux Relay - Genset Start
AQ42 System - 3 Phase, 3-W or 4-W L201 Aux Relay ~ 12 VDG Copil
AQ44 Freauency - 80 Hertz L202 . Aux Relay - Emergency Position
AQ4S Freguency - 50 Hertz ‘ L203 Aux Relay —~ Normal Position
ADAB Listing - UL L204 Aux Relay - Genset Start
AQ4T Certification - CSA MO01 Module - Signal
AD4B Listing — Not Applicabie MOO03 Terminal Block - 30 Points
AQSC Packing - Wooden Crate MOG7 Load 8hed - From Emergency
A051 Packing — Export Box NOO1 Switch - Auto/Manuai Change .
BOO1 Cabinet - Type 1 NOO2 Terminal Block - Batt Chrg Alarms
BOO2 Cabinet - Type 3R NODS Terminal Block -~ Source 1/2 Amt Si:
BOO4 Open Construction RO21 208 VAC
Cois Controid - Time Delay Start 90 Sec rO22 220 VAC
cole Control - OV and O/U Hz, Source 2 RO23 240 VAC
co17 Controi - OV and 0/U Hz, Source 1 ROZ4 380 VAC
0001l Meters - None RO25 416 VAC
0002 Meters — Door Mounted ROZ6 480 VAC
Joo1 Clock - 7 Dav Exerciser RO27 600 VAC
JGz21 Program Transition - 0-7.5 Sec

Feature options can be determined by reading them off of the nameplate, or by accessing the following scree
through the distributor on-line computer system. HNote that the first digit typed on this screen is a code
number corresponding to an individual Onan preduct (1l=Engines, 2=Gensets, 5=Gen Ends, 6=LT's, 7=0T's/BT's)
and that the spec number 1is always kept 1o the right and zero fiiled if the spec number is less than five

MAD2
ITEM NO: 702836

SPEC 02835

AO15 260 AMPS CONTINUOUS

AD29 4 POLE SWITCH FOR PROGRAM
A035 UTILITY TO GENSET

A042 THREE PHASE {3 OR 4 WIRE)
A044 60 HZ FREQUENCY

AD46 UL LISTED

A0S0 DOMESTIC PACKING

BOOL CABINTET - NEMA #1 -
DOOZ OO0R ASSY = WITH METERS
JOC1 EXERCISER CLOCK - 7 DAY
JG21 PROGRAM TRANSITION - 7.5 SEC
/026 480 VAG - . .
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Index

Actuator. Linear &

Ammecer, DE T

Arm 27.29.31

Arm. Indicateor 27.28.31

Arm. Interlock 7.9,11.13.33.35.37.3%.41,
43,45.4"7

Arm,. Pivot - Left Hand 49

Arm, Pivot - Right Hand 49

Automatic/Manual Selector Switch
Assembly &7

Auxilliary Relay Assembly 68

Auxilliary Switch Assembivy 1%

Bar Support - Load 41,43,45, 4%

Bar. Interlock 11,13.27,29,31,33.35,
37.39.41,43,45,47

Bar, Neutra] 33,35

Bar, Support T,9,11.,13

Bar, Support ~ Load 11,13.45

Barrier, Base 33,35,37.39,41,43,45,47

Barrier, Base - Transfer T7,9%,11,13

Barrier., Chute - Arc 15,17

Barrier, Switch 7,92,11.13,1%,27,29,31

Base 7T7,9,11,13

Base, Insert 33,35,37.39,41,43,45,4"7

Battery Charge Alarm Harness Assembly €0

Battery Charger Assembly 70

Block 15,17

Block & Contact Assembly 11,13

Block & Contact Assembly, 4 Pole 21
Block & Crosshar Assembly 33

Block & Crossbar Assembliy, 3 Pole 1§
Biock & Crossbar Assembly, 4 Pole 17
Block & Crossbar, Emergency 7,9,11,13
Block & Crossbar, Normal 7,.9,11,13

Block, Auxiliary B85
Block, Contact 21
Block, Terminatl 27,29,31
Block, Terminal - Sectionat 6B5,61,65
Scard. Circuit - Printed 51,53,858,57
Board, Printed Circuit - Battery
Charger T1
Box, Control 51,83
Bracker 49
8racker. Actuater 7.9.11,13,27.29,31.49
Bracket, Base - Secdisc 33,35.37.38.41,
43,45, 417
Bracket, Block =~ Terminal 27.29,31
Bracket, Cover - Lug 27,29,
Bracket, End - Terminal B1.53
Bracket, Indicator 7,9,11,13
Bracket., Mounting - Base 27.,i8,31

Bracket, Panel =- Control 27,298,231
Bracket, Plug - Gontrel 51.b3
Bracket, Plug -~ Sacdisc 3.385.37,39.41,

43,45 47
Bracket, Reducer - 5Speed 27,29,31

8racket, Shutter 27,29,31,33.35,37,39.,41,

43,45,47
Bracket. Solenoid 49
Bracket, Stop 27,29.31
Bracket. Support 27.,29,31.4%

Bracket. Support - Sprinmg 33,35,37,39.41,

43,45, 47

Bracket, Trip 27.29.31

 Breaker, Cirguit &

Bumper §1,53%

. Bus, Load 7,9.,11.13 :

" Bus, Load - Rear 41,43, 45 d?

Bus, Lug - Load 33,35,37.39

" @us, Lug - Norma1fEmergency 33,358,317,
'39,41,43,45,47

Bus. Spacer 37,39,45,417

BUS “Stan - Emergency/Norma! 33,35,

am 26l AN A AR AT

SBus. Stab - Load 33,35.37.39.41.43,
45,47
Sushing 7.9.,11,13.27.29.31.49
Bvpass Frame Assembly 27.29.31
Bypass Operator Assembly 49
Bypass Switch Assembly, Front
Connect ~ 3 Pole 33,35
Bypass Switch Assembly, Front
Connect - 4 Pole 37.39
Bypass Switch Assembly, Rear
Connect - 3 Poie 41,43
Bypass Switch Assembly, Rear
Coennect - 4 Pole 45,47

Cap., Connector 63

Capacitor §

Chute, Are 11,13,15,17.37,39,45 47
Clock., Exercigser 59

Collar, Locking 27,29,31

CGoltar, Threaded 29,31

Collar, Threaded {(.62) 27

Contact Finger Assembly 23
Contactor, Interlucking &§1,53
Control Cabinet Ausembly 51,53
GCoupiing, Reducer 27,29.,31

Cover 48,55,57,71

Cover, Chute - Arc 11,13.37.39,.45.,47
Cover, Gontrol 51,53

Cover, End 7,9,11,13

Cover, tug 27,2%,31

Cover, Moveable 27,29,31

Cover, Sentry - Power 51,53

Cover, Shutter 27,28.31

Crossbar 15,17

Decal 49,57

Decal, Cabinet - NEMA 1 51,53
Decal, Closed 48

Decal, Cover §5.71

Decal, Cover - Lug 27,28,31
Decal, Cover - Power Sentry 51,53
Decal, Door &§1.53

Decal, Instruction - Operation 51,53
Decal, Module - Signal &6

Decal., Open 49

Decal, Plug - Disconnect 851,583
Decal, Switch 51,53

Decal, Switech - BT 51,53

Decal, UL 51,53

Divider. Contact 23

Doer, Box - Control 81,53

Edging 51,53

End-Bracket 69

End~-Bracket, Terminal §5,61,65
End-Plate, Terminal 55,861,865
Exerciser Clock Assembly &B

Finger 23

Finger Assembly 7.,9,11,13
fuse 71

Fuse, 15 Amp 71

Guide, Plunger 27,29.31
Guide, Rod 51,53
Guide, Stop 27.29,31

Han81aWAsaemb1y 7.9.11,13, 25 :
Handle, Actuator 33 35 37 38,41, 43
45,47,48

‘EHandle, Keyed 61, 53
"Handle, Switch - Left ‘Hand 25

Handle, Switch - Right Hand . 28
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" Pushnut

- Bypass 27.29.31
7.9$.11,13,55.587.61.

Harness. frame
Harness. Wiring
63.65.71%
Harness, Wiring
Harness, Wiring

Hotlder., Fuse T1

81,53
51.53

- GCabinet
tamp/Switch

Ingsert, Threaded 21
Insulator, Chute ~ Arc
39.45,.487

11,13.15,17.,37,

Jumper, Terminal 27,29,31

Knob. Ball 27.29,31
Label,
Label,
Label,
Labeld,
Label,
Label,
Latch
Lead

Lead,
Laver,
Lever,
Light,
Light,
Light.
Light,
Light,
Link,

Terminal 55,61,65
Jumper 27.26,31
27,29,31.51.53

- Switch 27,29,31
51,53
51.53
Point

Block
Caution
Danger
Position
Torque
Warning
, Cam - 3
817
Clock
Crank
Piunger
Indicating
Indicating — Amber
Indicating - Green
Indicating - Red
Indicating White
Drive 27,29,31
Link, Plunger 48
Link, Shutter 27,2%,31
Losd Shed Assembly 685
Lug. Solderless 35,37,39

§1.853

59
27.29,31
27.29.31
27.,29.31
51,83
51,53
51,53
51,53

51,53
51,583

Marker, Letters
Marker, Numbers
Meter Assembly 63
Meter., Ampere €3
Meter, Frequency 63
63

Mater., Volt ~ AC
Mcunt, Tie - Cable 27.,29,31,51,53,63

Operator Assembly, Bypass 27,2%9,31
51, %3

Ribbon 51,53,568

T,9,11.13,27,29,31
Plunger 4%

Secdisc 33.35.,37,.39,41,

Panel. Controli
Pin Assembly,.
Pin., Glevis
Pin, Clevis
Pin, GClevis
43,45, 417
Pin, Cotter
45,417,49
Pin, Guide
Pin, Relil
Pin, Roll.- Selenoid
Pin, Spring 27,29,31
Plate. Ind 49
Plate. Indicating 7.9,11,13
Plate, Indicator 27.29.31
Plate, Mounting Handlie
Plug, Hole 581,53
Plunger 49
-Plunger, Nylon 27,29,31
"Program Transition Assembiy
27.,29.31

27,29,31,33,35,37,39,41,13,

27.29,31
27,29.31
49

7.9.11,13

57

27,298,311

Lower - Léft'Hand
27,29,31

Lower - Right Hand
Pivoting 27,29,31 _
Terminal 51,53,.55.61,85,09
Upper - Leftr Hand 27,29.31
Uppas — Right Hand 27.29.31

Rail.
Ratl.
Ratl,
Rail,
Rayi b
R A1

index

Ring, Tarminal 33.35,37.39.41.
43,45 47
Rod, Actuateor 5,27.29,31
Rod, Shutter 27,29,b31
Red-End. Actuator 5
Rolier, Rod 51,53
Screw. Round Head 27T
Shaftv, Drawout 27,29,31
Shaft, Threaded 27,29,31
Shield. Meter 83
Signal Module Assembly 58
Sleeving, Wheel 7,9,11.13
Socket., Contact 63
Solencid 48
Spacer 7,9,11,13
Y$pacer, Actuator 5
Spacer, Bar - Neutral 33,35.51,53
Spacer, Block - Mounting 11,13,37,
39.45,417
Spacer, Bus 11,13
Spacer, Finger 23
Spacer, Handle 27,29,31
Spacer, Shutter 27,29,31
Spring, Contact 23,27,29,31
Spring, Plunger 49 '
Spring., Secdisc 33.36.37,39,.41.43,45,47
Spring. Scolieancid 49 :
Stab 7,9.11.13
Standoff, Insulater 33.25,37,39,.41,
43,45 ,47
Standoff, Threaded T,%.11.13
S$trap, Ground 51,583
Strap. Line 185,17,21
Strip, Marker 27.29,31
Support, Side -~ Right Hand 27,28,31
Support, Spring 23
Support. Weidment - Left Hand 27,2%9,31
Switch Assembly &
Switch Assembly, Auxiliary 7,9,11,13.,33
Switech Assembly, 3 Pole 7.9
Switch Assembiy, 4 Pole 11,13
Switch, Action - Spap 7.,9.11,13.,18%,
27.29.31
Switch, Rotary - Volt/Amp &3
Switch, Selector 27,29,31.51,83
Switch., Selector - Key Opar &7
Tag, Block -~ Terminal {21-30} &5
Tag, Caution 27,288,631
Tag. Terminal - Biank 85
Tag. Terminal - 11-20 556
Tag. Terminal - 41-50 81
Yerminal 83
Terminal, Ring 88
Terminal, YTap - Plier &9
Tie, Cable §,27,29,31,51,53,55,87,61,63,
85.67.71
Tie, Clock 59
Transfer Switch Assembly &
Transformer T1
Transformer. Current 63
Transformer, Power 81,53 .
" Transformer, Power - 600 VAC
to 20B VAC 51,83 :
Transformer, Stepdown '~ 83
. Wheel, Bypasse  7.9,11.,13 :
Wrapper. Charger - Batcery 71 _

T1

Bridge 27.29.31.71
Reducer, Speed 27.2%.31
Relay. Gontrel b57,.65.6%9

Ring 7.9.11,13.21,27.29.31.49

Rectrifier
Rectifier.
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Transfer Switch Assembly

REF  PART Qry PART REF  PART qQTY PART
NG, NO. USED DESCRIPTION NO. NOC. USED DESCRIPTION
3 Actuator. Linear 11 Switch Assemb!v {See Separ.
306-3964-03 1 208, 600 Vot Page For Components)
306-3964-04 i 220, 240 Voit 3063865 1 3 Pole
306-3964-06 i 380, 416 Volt 306~-3786 1 4 Poie
306~ 396407 1 480 Volt 12 812-0080 2 Screw, Machine - Round Heau
2 Capaciter (#6-32 x 5/16")
312-0218 1 208. 600 Voit 14 815-0029 4 Screw, Machine - Flat Head
312-0206 1 220, 240 Voit Cross—Recessed
312-0204 2 380, 416 Voit {(#10-32 x 1/2")
312-0236 2 480 Voit ' 15 815-0652 6 Screw, Machine - Hex Head
3 Breaker. Circuit Slotted (#10-32 x 1/2")
320-0611 L 208, 220. 240, 600 Volt 16 870-0131 4 Mut, Lock - Hex with exter
320-0609 i 380, d16. Voit Tooth (#10-32)
320-0608 i 480 Voit 17 9000008 6 Serew, Cap - Hex Head
4 300-3400-02 2 Roa~-End. Actuator (1/4-20 x 1-1/4")
3 J06-3963 1 Rod¢. Actuator 18 850-0040 6 Washer, Lock {1/4")
£ 306-3715 1 Cover, Switch - Transfer 19 526~0018 6 Washer, Flat (1/4")
T 986399 i Decal, Cover - Switch 20 526-0016 4 Washer, Flat (1/4")
10 332-1445% 4 Tie. Cable

Redistribution or publication of this document
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Switch Assembly
3 Pole

REF  PART QY PARY REF  PART Qry PART
NO. NO . USED DESCRIPTION NO. NG USED DESCRIPTION
1 306-3855 1 Base 38 812-0072 2 Screw, Round Head
2 306-3784 1 Barrisr. Base - Transfer (#6-32 x 1-3/4")
3 306-3417 2 Switch #sgy, Auxiliary (See 39 853-0003 4 Washer, Lock - External To
Separate Page For Components) (#6)
4 306-3414-01 1 Block & Crossbar. Normal (See 43 815-0652 B Screw, Slotted - Hex Head
Separate Page For Components) (#10-32 x 1/2")
6 337-2481 6 Bus. Load 46 815-0488 4 Screw, Shoulder (#10-32)
T  306-0509 1 Arm, Intertock 47 850-0030 4 Washer, Lock (#10)
B 337-2489 6 Bus. Normal/Emergency 4B BOO-0002 2 Screw, Cap ~ Hex Head
Q9  337-2456 9  Stao (1/4-20 x 3/8")
10 306-3857 1 Bar, Interiock 49 800-0003 2 Screw, Cap — Hex Head
11 306-0510 i Arm. Interiock _ (1/4-20 x 1/2")
12 306-3410-02 1 Blipck & Crossbar, Emergency 50 B15-0790-01 4 Screw, Shoulder (1/4-20 x
{See Separate Page For 51 815-0790-02 5 Screw, Shoulder (1/4-20 x
Components) 52 B00-0GOOQT 12 Screw, Cap ~ Hex Head
14 306-370% 2 Cover, Ena {(1/4-20 x 1")
15 33B-2647 1 Harness, Wiring 53 B815-DE6T 10 Scrow, Cap ~ Hex Head inte
18 516-0113 4 Ring Tooth (1/4-20 x 1~1/4")
19 516-0233 4 Pin, Clevis 54 800-0009 12 Screw, Gap — Hex Head
20 306-19a7 3 Barrier {1/4-20 x 1-1/2")
22 306-3634 1 Bar, Support - Load 5%  800-0010 9 Screw, Cap - Hex Head
23 508-0253 1 Bushing {(1/4-2C x 1-3/4")
24 306-3719 2 Bar. Support 56 B15-06856 8 Screw,. Machine — Round Hee
25 306-3721 9 Finger Aasy {See Separate Cross—-Recessed With Inter
Page Components) Tooth {1/4-20 x 2-3/4")
26 306-3724 2 Handie Asay {See Separate 57 8500040 4 Washer, Lock {1/4")
Page For Components) 56 526-2081 8 Washer, Flat {(1/4"}
27 306-3659 4 Wheel, Bypass 59 §£26-0018 24 Washer, Flat (1/4")
28 306-3656 4 Sleaving. Wheel 60 85i-0027 33 Washer, Spring — Conical (
29 3063670 4 Sleeving, Wheel 61 362-0001 9 Hut, Machine - Hex (1/4-2C
30 308-3783 1 Bracket, Indicator 62 B00-0028 6 Screw, Cap - Hex Head
31 306-3927 1  Plate, Indicating (516-18 x 1")
32 306-3894 2 Bracket, Actuator 63 851-0028 6 Washer, Spring - Conical
33 309-086 2 Switch, Action - Snap {5/16")
34 306-37.8 3 Spacer 64 B15-0447 2 Screw, Cross-Recessed — Rc
37T 8L:i-0059 2 Scraw, Round Head Head (#8-32 x 3/4")

(#6-32 x 1/4")

Redistribution or publication of this document
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3 Pole
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PART
NO.

306-3655
306-3784
306-3417

306-3414-01

337-2491
3060509
337-248%
3372456
306-3657
306-0510
306-3414-02

306-370%
338-2647
518-0115
516-0233
306-1987
306-3634
508-0253
306-3719
J06-3721

306-3724

306-3659
3063656
3063670
306-3783
3063927
306~-3894
3090616
306-3718
812-0059

Qry
USED
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Switch
3 P

PART
DESCRIPTION
Base
Barrier, Base - Tranafer

Switch Assy, Auxiliary {See

S$eparate Page For Componente)

Block & Crossbar. Normal (See

Separate Page For Componhents)

Bus, Load

Arm, Interlock

Bus, Normal/Emergency

Stab

Bar, Interlock

Arm, Interlock

Biock & Crossbar, Emergency
{See Separate Page For
Componants)

Cover, Eng

Harness, Wiring

Ring

Pin, Clevis

Barrier

Bar. Support - Load

Bushing

Bar, Supporyg

Finger Assy (See Separate
Page Components)

Handle Assy (See Separate
Page For Components)

Wheel, Bypass

Sieeving, Wheel

Sleeving, Wheel

Bracket, Indicator

Plate. Indicating

Bracket, Actuator

Switch, Action - Shap

Spacer

Screw, Round Head
(#6-32 x 1/4")

Assembly

ole
REF
NO.
38

49
50
51
52
83
84
55
o6
a7
58
59
60
61
62
63

64

PART
NO.

8120072
853-0003
815-0652
815-0485
850-0030
B0O-0002
800-0003
B15-0790-01
§15-0790-02
BOO-0007
§15-0667
B800-00089
800~-0010
B15-0656
8500040
526-2081
526-0018
B51-0027
862-0001
800-0028
851-0028

815-0447

QrY
USED

Mon L] LA & &
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PART
VESCRIPTION

acrew. Round Head
(#6-32 x 1-3/4")

Washer, Lock - External Toot
(#6)

Screw, Slotted -~ Hex Head
(#10-32 x 1/2")

Screw, Shoulder (#10-32)

#asher, Lock (#10)

Screw, Cap - Hex Head
(1/4-20 x 3/8"}

Screw, Cap — Hex Head
(1/74-20 x 1/2")

Screw, Shoulder {1/4-20 x 3/

Screw, Shoulder (1/4-20 = 1"

Screw, Cap -~ Hex Head
{1/4-20 x 1"} .

Screw, Cap ~ Hex Head Intern
Tooth {1/4-20 x 1-1/4")

Screw, Cap - Hex Head
{1/4-20 x 1-1/2")

Screw, Cap ~ Hex Head
{(1/4-20 x 1-3/4")

Screw. Machine - Round Head
Cross—Recessed With Interna
Tooth {1/4-20 x 2-3/4")

Washer, Lock (1/4")

Washer, flat (1/4")

Washer, Flat (1/4")

Washer, Spring - Conical {1/

Nut, Machine - Hex {1/4-20)

Screw, Gap ~ Hex Head
{516-18 = 1"} ‘

Washer, Spring ~ Conical
{5/16")

Screw, Cross-Recessed — Roun
Head {(#8-32 x 3/4")

Redistribution or publication of this d'ocgment
by any means, is:strictly prohibited.
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Switch Assembly
4 Pole

REF  PART QTY PART REF  PART Q1Y PART
NO. NC. USED DESCRIPTION WO, NO. USED DESCRIPTION

1 306~-3655 1 Base 39 353-0003 4 Washer, Lock ~ Externai Toot

2 306-3184 1 garrier, Base - Transfaer {#6)

3 306-3417 2 Switch Assy, Auxailiary fSee 42 B15-0157 2 Screw, Set — Sccket Head

Separate Page For Companenta) {#10-32 x 1/4")
4 306-3414-03 1 Block & Grossbar, Normal (See 43 B815-0652 8 Screw, Slotted - Hex Head
Separate Page For Components) (#10-32 x 1/2")

6 337-2491 8 Bus, Load 44 B13-0la2 2 Screw, Round Head - Cross-—

T 305-0509 1 Arm. Interiock Recessed with Internal tooi
8 3372489 8 Bus. Normal/Emergency (#10-32 x 3/4")

9 337-2456 12 Stap 45 815-0653 8 Screw. Round Head - Cross-
10 306-3657 1 far, Interlock Recessed [(#10-32 x 1-3/4"}
11 306-0510 i Arm, Interlock 46 815-0485 4 Screw, Shoulder (#10-32)

12 306-3414-04 1 Block & Crossbar. Emergency 47 B50-0030 4 Washer, Lock (#10)
{See Separate Page For 48 800~0002 2 Screw, Cap - Hex Head
Components) {1/4-20 x 3/8")
13 306-3423 2 Block & Contact Assy (See 49 800-0003 2 Screw, Cap - Hex Head
Separate Page For Components) {1/4-20 x 1/2")
14  306-3705 2 Cover. End 50 815-0790-01 4 Screw, Shoulder {1/4-20 x 3,
15 338-2647 1 Harness, Wiring 51 815-0790-02 5 Screw, Shoulder (1/4-20 x 1°
16 306-3030 2 Chute. Arc 52 800-0007 i6 Screaw. Cap - Hex Head
18 518-011b 4 Ring {1/4-20 x 1%)
19 516-0233 4 Pin., Clevis b3 815-0667 10 Screw, Cap - Hex Head Interr
20 306-1987 3 Barrier Tooth (1/4-20 x 1-1/4")
22 306-3634 1 Bar, Support - Load 54 3000009 i6 Screw, Cap — Hex Head
23 508-0253 1 Bushing (1/4-20 x 1-1/2")
24 306-3719 2 Bar, 3upport 55 800-0010 1z Screw, Cap ~ Hex Head
25 306-3721 12 Finger Assy (See Separate {1/4-20 x 1-3/4")
Page Components) 56 815-0656 8 Screw, Machine - Round Head
26 306-3724 2 randle Assy (See Separate Cross—Recdssed With Intern:
Page For Componentsa) Tooth (1/4-20 x 2-3/4")
27 306-3659 4 wheel. Bypass 57 850-0040 4 Washer, Lock (1/4%}
28 306-3656 4  Sieeving. Wheel 58 526-2081 B8  Washer, Fiat (1/4")
29  308-3670 4 Sleeving, Wheel 59 526-0018 27 Washer, Flat (1/4")
30 306~-3783 1 Bracket, Indicator 60 851-0027 44 Washer, Spring - Conical (1,
31 306-3927 1 Plate, Indicating 61 £62-0001 1z Nut, Machine - Hex {1/4-20)
32 306~3894 2 Bracket Actuator 62 8B00-0028 8 Scirrew. Cap — Hex Head
33 309-0816 2 Switch. Action — Snap (516-18 x 1")
34 306-3718 3 Spacer 63 851-0028 8 Washar, Spring - Conicai
35 306-0384 1 Support, Right Hand (8/16")
36 306-0387 1 Support, Left Hand 64 815-0447 2 Screw, Cross-Recessed - Rour
37 81:-005% 2 Screw. Round Head Head (#B-32 x 3/4")
(¥6-32 x 1/4")
38 81z2-0072 2 Serew, Round Head

{#6-32 x 1-3/4")

Redistribution or publication of this document
by any means, is strictly prohibited.
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REF
NG,

L B =

N

oo -am

PART
NG .

3063655
306-3704
3063417

306-3414-03

337-2491
3060509
337-2489
337-2456
306-3657
306-0510
306~3414-04

306-3423

306-3705
338-2647
306-3030
518-0115
516-0233
306-1987
306-3634
508-0253
306-3719
306-3721

d06~3724

3063659
3063656
306-36"70
306-3783
306~3927
306-3884
309-0616
306-3718
306-0384
3060382
B12-0089

812-0072

QY
USED

L& I
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Switch Assembly
4 Pole

PART
CESCRIPTION
Base
Barrier, Base - Transfer

Switch Assy, Auxiliary (See
Separate Page For Components)

Block & Crossbar. Normal (See
Separate Page For Gomponents)

Bus. lLoad

Arm. Interiock

Bus. Normal/Emergency

Stab '

Bar, Interlock

Arm, Interlock ‘

Block & Crossbar, Emergency
{See Separate Page For
Components)

Block & Contact Assy (See
Separate Page For Components)

Cover. End

Harness, Wiring

Chute, Arc

Ring

Pin, Clevis

Barrier

Bar, Support - Load

Bushing

Bar., Support

Finger Assy (See Separate
Page Components)

Handle Assy (See Separate
Page For Components)

Wheel, Bypass

Sleeving, Wneel

Sleeving, Wheel

Bracket, Indicator

Flate, Indicating

Bracket, Actuator

Switch. Action - Snap

Spacer

Support, Right Hand

Support, Left Hand

Screw, Round Head

(#6-32 x 1/4")

Screw, Round Head

{#6-32 x 1~3/4"}

REF
NO.

38
42
43

44

45
46
A7
48
49
50
51
62
53
54
55

56

PART
NO.

B53-0003
815-0157
B15-0652
813-0142

815-0653
815-0485
850-0030
800-0002
800~0003
815-0790-01
815-0780-02
800-0007
815-06617
800-0009
800-0010
815-0656
850-0040
526-2081
$26-0018
851-00G27
B62-0001
B800-0028
851-0028

815-0447

QrY
USED

A 2 e w0

=, 84 11 %]

i
10
16
12

27
44
12

8

8
2

PART )
DESCRIPTION
Washer. Lock - External Too
{#81

Screw, Set - Socker Head
(#10-32 x 1/4")

Screw, Slotted - Hex Head
{#10-32 x 1/2")

Screw, Round Head - Cross-
Recessed with Internal too
(#10-32 x 3/4")

Screw, Round Head - Cross-—
Recessed (#10-32 x 1-3/4")

Screw, Shoulder (#10-32)

Washer, Lock {#1i0).

Screw, Cap - Hex Head
(1/4-20 x 3/8")

Screw, Cap - Hex Head
{1/4-20 x 1/2")

Screw, Shoulder (1/4-20 x 3

Screw, Shoulder {1/4~20 x 1

Screw, Cap - Hex Head
(1/4-20 x 1")

Serew, Cap - Hex Head Intver
Tooth (1/4-20 x 1-1/4")

Screw, Cap - Hex Head
(1/4-20 x 1-1/2")

Screw, Cap - Hex Head
(1/4-20 »x 1-3/4")

Screw, Machine — Round Head
Cross—Recessed With Intern
Tooth (1/4-20 x .2-3/4").

Washer, Lock (1/4")

Washer, Flat 51/4")

Washer, Flat {1/4")

Washer, Spring - Conical (I,

Nut, Machine -~ Hex (1/4-20)

Screw, Cap - Hex Head
(516-18 = 1)

Washer, Spring - GConical
(5/18")

Screw, Cross—Recessod ~ Row
Head (#8-32 x 3/4")

Redistribution of publica'ﬁon of this d‘ooument
by any means, is strictly prohibited: -
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REF
NO.

U e G A e

o

PART
NG.

306-3106
306-3032
306-3104
3063031
B15&-0558

§55-0004
526-0009
306-3410
306~-3411

306-0384
813~0142

QY
USED

10 W WL

o

Cad

Nt e

Block & Crossbar Assembly

3 Pole
PART REF  PART
DESGRIPTION NO. NO.

§lock 11 306-3106
Boot, Insulator - Moided 12 306-0382
Strap, Line 13 306-3097
Runner, Arc 14 815-0801
Screw,. Machine - Flat Head

Cross—-Recessed {#B8-32 x 3/4") i5 308-3030
Washer, Lock - External Tooth 16 332-2366
Countersunk (#8) 17 815-0285
Washer, Flat (#10)
Crassbar 19 815-0157

Norma i

Emergency 23 526-0062
Support. Right Hand 24 306-3901

Screw. Machine - Round Head
Cross—Recessed {(#10-32 x 3/4")

QrY
USED

W W P o

[l = /1 ]

PART
DESCRIPTION

Lock, Trigger

Support, Left Hana

Gover, Chute - Are

Screw, Thread-Forming - Pa
Head (#10 x 1")

Chute, Arc

Terminal

Screw, Machine - Round Hea
External Tooth {#8-32 x 5

Screw, Set - Socket Head
(#10-32 x 1/4")

Washer, Flat (#10)

Spacer, Crossbhar

Redistribution or publication of this document
by any means, is strictly prohibited.



ossbar Assembly
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Block & Cr
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PARY
NO.

306-3105
306-3032
J06-3104
J06-3031
B15-0558

8550004
526~0009
306-3412
306-3413

306-0384
813-0147

qry
USED

w o W0 W L0 G

O per ot =t

Block & Crossbar

4 Pole
PART REF
DESCRIPTION NO,
Biock 11
Boot. Insulator - Molded 12
Strap, Line 13
Runner, Arc 14
Screw, Machine - Flat Head
Cross-Racessed (#8-32 x 3/4") 15
Washer., Lock - External Tooth 16
Countersunik (#8) 17
Washer, Fiat (#10)
Crossbar 18
Normal
Emergency 23
Suppcr-t. Right Hand 24

"Screw, Machine - Round Head
Cross-Recessed (#10-32 x 3/4")

Assembly

PARY
NO.

306-31086
306-0382
306~3097
815-0801

306--3030
332~4366
816-028%
815-0157

526~0062
306—-3801

QY
USED

W (AR N A £

et Pn

PART
DESCRIPTION

lLock, Trigger

Support, Left Hana

GCover. Chute ~ Arc

Screw, Thread-Forming - Pan
Head (#10 x i")

Chute. Arc

Terminal

Serew, Machine - Round Head
External Tooth (#8-32 x 5/

Screw. Set - Socket Head
(#10-32 x 1/4")

Washer, Flat (#10)

Spacer, Crossbar

"~ Redistribution or publication of this docume':r-lt
by any means, is strictly prohibited.: .-
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Auxilliary Switch Assembly

REF  PART QTY PART REF  PART 134 PART

ND. NG, USED DESCRIPTION NO. NO. USED DESCRIPTION

1 306-3420 2 Bracket. Mounting 4  BT0-0201 2 Nut, Lock {#6-32}

2 306-3391 5 Barrier, Switch 5 309-03%3 4 Switch, Action - Snap
3 815-0686 2 Screw, Hex Head - Slotted

(#6-32 x 3-1/4")

Redistribution or publication of this document
by any means, is strictly prohibited.
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Block & Contact Assembly

Poile

REF  PART Qry PART REF  PART QiyY PART

NG . NO. USED DESCRIPTION NO NO. USED DESCRIPTION
1 306-3405 1 Biock, Contact T 870-03%6 2 Insert, Threaded {#10-32)
2 306-3104 L Strap. Line 8 B815-0285 1 Screw. Machine - Round Hea
3 306-3032 1 Boot. insulatar - Molded External Tooth (#8-32 x &
4  306-3031 1 Runner, Arc 9 332-2366 i Terminal
5 870-0395% 3 Insert, Threaded (#8-32) 10 526-0009 1 Washer, Flat {#8)
6 B815-0558 3 Screw., Machine - Flat Head

Cross-Recessed (#8-32 x 3/4")

Redistribution or publ‘ica.tion of thi'é_docdrﬁént
by any means, is strictly prohibited. - ‘
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REF  PART
NO.  NO,

1 306-3686
2 802-0045

3 306-3694

Contact Finger Assembly

QrY PART
USED DESCRIPTION
8 Finger

2 Screw. Cap -~ Socket Head
{1/4-20 x 5/8"}
1 Spacer, Finger

REF
NO.

-3 N b

PART
NO.

306-3693
A06-3692
3063685
850-0040

QY PART
USED DESCRIPTION
1 tivider, Contact
4 Spring, Contact
2 Support, Spring
2 Washar, Lock (1/4")

Redistribution 6r publication of this document
by any means, is strictly prohibited.
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REF  PART
NO.  NO.

1 812-0086

2 870-0235
3 306-3629

Handle Assenmbly

QTY PFART
USED OESCRIPTION
1 Screw. Machine — Round Head

{(B8-32 x 1-1/4")
2 Nut, Lock [#8-32)
1 Handle, Switch - Right Hand

REF  PART
NO.  NO.

4 306-3630
5 812-009¢

QTY PART
USED DESCRIPTION

1 Handle, Switch - Left Hand
1 Screw, Machine -~ Round Heaq
(#8-32 x 2-1/4")

Redistribution or publicétioh of tﬁis document
¢ by any means, is strictly prohibited. i
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REF  PART QryY PART REF  PART Qry PART
NO. NO. USED DESCRIPTION NO.  NO. USED - DESCRIPTION
1 Switch Assv. Bypass (See 54 309-08611 4 Switeh, Action - Snap
Separate Page For Components) 5% 516~0202 2 Pin, Spring (1/8 x 1"}
Front Connect 57 516-0235 2 Pin, Clevie
306-38863 1 3 Poie 58 308-0957 1 Switch, Selector
306-3788 1 4 Pole 59 322-0137 1 Light, Indica%ing
Rear Cohnect 60 812-0CER 4 Screw, Round Head
306-3864 1 3 Pole {#6-32 x 1)
306-3862 1 4 Pole 61 98-6383 1 Tag., Caution
2 3Ng-3761 1 Oparator Assy, Bypass {See 62 870-0183 8 Nut., Lock — Hex with External
Separate Page For Componants) Tooth (#6-32")
3 306-3743 2 Bracket, Actuator 63 815-0157 2 Screw, Set (#10-32 x 1/4")
4 306-3638 2 Guide, Piunger 654 815-0652 20 Screw. Slotted - Hex Head
& 306-3636 2 Flunger, Nylon (#10-32 x 1/2")
6 306-3648 2 Rod. Actuator 65 870-0212 4 Nut, Lock - Flanged (1/4-20)
7 306-3650 2 Spring, Contact 66  98-5387 1 Lakel, Danger
8 306-3662 1 racket, Block - Terminal 67 870-0188 2 Nut, Lock (#10-32)
9 306-3665 2 Rail, Piveting &8 870-0048 2 Nut, Lock {5/16-18}
10 306-3668 2 Bracket, Mounting - Base €3 8150290 43 Screw, Cap -~ Hex Head
11 306-3936 1 Arm (1/4-20 x 5/8")
12 306-3675 1 Cover, Shutter T¢  800-0005% 3 Screw, Cap - Hex Head
13 306-3678 1 Rail, Lower - Right Hand {(1/4-20 x 3/4")
14 306-3725% 1 Rail, Upper - Left Hand 71  850-0040 12 Washer, Lock (1/4")
15 306-3664 1 Rail, Upper - Right Hand 72  526-0018 10 Washer, Flat {1/4")
16 306-3880 1 Bracket, Shutter 73  870-0065 8 Nut, Lock {1/4-20)
1T 306-3682 1 Support, Weldment - teft Hand 74 815-0261 5 Screw. Hex Washer Head -
18 306-3683 1 Cover, Moveable Self-Tapping (1/4-20 x 1/2")
19 306-3685 2 L.ink. Shutter 75 800~0051 ] Screw, Cap - Hex Head
20 306-3686 1 Rod. Shutter (3/8-16 x 1-1/4")
21 306-3687 1 Rail, Lower - Left Hand 76 526-00292 5 Washer, Flag {3/8")
22 308-3688 2 Bracket. Support 17 8E0-0050 8 Washer, Lock (3/8%)
23 306-3702 2 Bar, Interlopck 8 812-0072 2 Screw, Round Head
24 306-3703 2 Bracket. Stop {#6-32 x 1-3/4")
25 '306-3924 3 Bracket, Trip T8 815-0651 4 Screw. Machine = Round Head
26 306~3842 1 Reducer, Speed {Special) (#6-32 x 3/4")
2T  306-3731 1 Shaft. Drawout 80 870~0257 2 Nut, Lock - Flanged (5/18-18)
28 306-3732 1 Lever. Crank 82 516-0042 2 Pin, Cotter
29 306-3733 1 Spacer. Handle 83 305-0653 1 Rectifier, Bridge
30 306-3933 1 Shaft, Threadeg 84 332-2420 6 Mount, Tie - Cable
Al 305-3923 1 Guide, Stop 85 332-0941 ] Tie, Cable
32 306-3745 2 Cover, Lug 86 333-2649 1 Harness, Frame - Bypass
33 306-3739 4 Bracket. Cover - Lug 87 815-0795 2 Screw, Shoulder (#6-32)
34  306-3740 1 Pin, Guioe B8  98-6352 1 tabel. Position - Switch
35 306-3750 2 Spacer, Shutter 8%  98-6376 1 Decal, Cover - Lug
36 306-3931 i Lever, Plunger 30  88-6377 1 Decal, Cover - Lug
37 308-3776 1 Arm, Indicator 81 332-3081 1 Strip, Marker
28 306-3918 1 Coilar, Locking 92 332-30%82 1 5trip, Marker
39 306-3778 1 Plate, Indicator 93  98-6107 1 Label. Caution - Jumper
40 332-305%8 1 "8lock, Terminal . B4 332-2805 2 Jumper, Terminal
41 332-2832 1 Block, Terminal 95  98-5589 1 Tag, Caution
42 306-1987 5 Barrier, Switch 96 815-0804-01 1 Screw, Shouider
43 305-3681 1 Support, Side - Right Hand 87 870-0236 1 Nut, Lock - Self (#10~24)
44 306-3841 i Bracket, Reducer - Speed 98 306-3903 1 Coupling, Reducer - Sneed
45 306-3684 2 Link, Drive 99 815-0254 2 Screw, Set — Sockat llex
46 306-3769 2 Bracket, Panel - Controi (1/4-20 x 3/4")
47 308-3734 2 Collar. Threaded {.62} 100 518-0309 Sealant. Thread
48 870-0469 4 Pushnut 101 526-0012 i Washer, Flat {#10)
48  508-0253 Z Bushing 102 524-055%9 Lubricant. Contact
50 406-0714 i Knob, Ball 103 815-0447 1 Screw, Cross—Recessed with
51 B516-0233 11 Pin, Clevis Internal Tooth
52 516-0234 2 Pin, Clevis (#8-32 x 3/4")
53 518-0115 13 Ring

Redistribution or publication of this document
by any means, is strictly prohibited.
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REF  PART QrY PARY REF  PART QTY PART
MO, NO. USED - - DESCRIPTION WO,  NOD. - USED - - - DESCRIPTION
1 Switch Assy, Bypass (See 54 309-0611 4 Switch, Action — Snap
Separate Page For Components} 55 516-0202 2 Pin, Spring (1/8 x 1")
Front Connecy 8T 516-0238% 2 Pin. Clavis
3063863 1 3 Pole 58 308-0957 1 Switch, Seiector
TTT306~-3TR8 YT T Pole T 59 322-0137 T Light TInddicatingTT T T T
Rear Connect 60 812-0068 4 Screw, Round Head
3I06-3864 1 3 Pole {#6-32 x 1")
306-3862 1 4 Poie 61 98-6383 1 Tag, Caution
2 306-3781 1 Operator Assy, Bypass [See §2 B870-0183 8 Nut, Lock ~ Hex with Externai
Separate Page For Components) Tooth (#6-32")
3 306-3743 2 Bracket. Actuator 83 B815-0157 2 Screw, Set (#10-32 x 1/4")
4 306-3638 ? Guide, Plungsr 64 815-0652 20 Screw, Slotted - Hex Head
5 308-3636 2 Plunger, Nylon (#10-32 x 1/2"}
6 306-3648 2 Rod. Actuator 65 87T0-0212 4 Nut, Lock - Flangad (1/4-20)
T 306-3650 2 Spring. Contact 66  98-5387 1 Labei, Danger
8 306-3662 i Bracketr. Block - Terminal 67 870-0188 2 Nut, Lock (#10-32}
9 306-3665 2 Rai]. Pivoting 68 B8T70-0048 2 Nut, Lock [5/16~1B)
10 306-3668 2 Bracket, Mounting - Base 69 815-0290 43 Scrow, Cap — Hex Head
i1 306-3936 1 Arm (1/4-20 x 5/8";
12 306-3675 1 Cover, Shutter T3 800-0005 3 Screw, Cap - Hex Head
13 306-3678 1 Rail, Lower -~ Right Hand (1/4-20 x 3/4")
14  306-3725 1 Rail, Upper -~ Left Hand 71  850-0040 12 Washer, Lock (1/4")
~15 306-3664 1 Rail, Upper - Right Hand 72 526~0018 10 Washer, Flat [L/4")
16 306-3680 1 Bracket. Shutter 73 870-0065 § Nut, Lock (1/4~%20)
17 306-3682 1 Support, Weldment ~ Left Hand 74 815-0261 5 Screw, Hex Washer Head -
18 306-36B3 1 Cover, Moveabise Self-Tapping {1/4-20 x 1/2"])
"19  308-3685 . Link, Shutter 75 B800-0051 & Screw, Cap ~ Hax Head
20 306-3686 1 Rod. Shutter {3/8-16 x 1-1/74")
21 306~-3687 1 Rail, Lowar - Left Hand 76  526-0029 8 Washer, Flat (3/8")
22 306-3688 2 Bracket, Support 717  850-0050 6 Washer, Lock (3/8")
w23 308~3702 2 Bar. Interlock 78 812-0072 2 Screw, Reound Head
24 306-3T03 2 Bracket, Stop (#6~-32 x 1-3/4")

25 T306-3924 3 “TUBracket T Teip T 7¢ 815-0651 4 UUScrew, “Machife "~ Roufd “Head™
26 306-3842 1 Reducer, Speed {Special) (#6~32 x 3/4")
2T A06-3731 1 Shaft, Drawout 80 BT0-0257 2 Nut, Lock - Flanged (5/16-18)

28 306-3732 1 Lever, Crank 82 516-0042 2 Pin. Cotter
2% 306-3733 1 Spacer, Handle 83 305-0653 1 Rectifier. Bridge
30 306-3933 1 Shaft, Threaded 84 332-2420 <] Mount, Tie - Cable
31 306-3823 1 Guide. Stop 85" 332-0941 8 Tie, Cable
32 306-3745 2 Cover, lLug 86 338-2649 1 Harness, Frame - Bypass
33 306-3739 & Bracket, Cover -~ lLug 87 B815~0785 2 Screw, Shoulder (#6~32)
34 306-3T740 1 Pin, Guide 88 98-6352 1 Label, Position - Switch
© 35 A06-3750 2 Spacer, Shutter 89 98-6376 1 Decal. Cover - Lug
J6 306-3931 1 Lever, Plunger 90 98-6371 1 Decal, Cover - tug
a7 306-3776 1 Art, Indicator 91 332-3091 1 Strip, Marker
38 306~3918 1 Collar, Locking 92 332-3092 1 Strip, Marwxer
T 39 306-3T718 1 Plate, Indicator 93  98-5107 1 Label, Caution — Jumper
40 332-3059 1 Block, Terminal 94 332-2605 2 Jumper, Terminai
41 332-2B32 1 Block. Terminal 95  98-5589 1 Tag. Caution
42 306-1987 8 Barrier, Switch 96 815-0804-01 1 Screw, Shoulder
" 43 306-3681 1 Support, Side - Right Hand 87 870-0236 1 Nut, Lock - Self (#10-24)
44 306-3841 1 Bracket, Reducer ~ Speed 98§ 306-3903 1 Coupling, Reducer - Speeq
45 306-3684 2 Link. Drive 89 B15-0254 2 Screw, Set -~ Socket Hex
46 306-3769 2 Bracket, Panel - Control ' (1/4-20 x 3/4")
47 306-3734 2 Coliar, Threaded (.62} 100 518~0309 Sealant., Thread
48 B870-0459% 4 Pushnut 101 526-0012 2 Washer, Flat {#10)
48 508-0253 2 Bushing 102 524-0659 Lubricant, Contact \
50 406-0714 1 Knob, Ball 103 815-0447 1 Screw, Cross-Recessed with
51 516-0233 11 Pin, Clevis Iinternal Tooth
B2 5160234 2 Pin, Clevis {#8-32 x 3/4")
53 518-0115 13 Ring

" "Redistribution or publicéftfd?{g]"'fﬁga_géa-h'w—gﬁt
by any means, is strictly prohibited.
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Bypass Frame Assembly " —77-

REF  PART QY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. T USED T DESCRIPTION
1 Switch Assy, Bypass (See 54  308-0611 4 Switch, Action - Snap
Saparate Page For Components) 55 B516-0202 2 fin, Spring (1/8 x 1")
Front Connect 57 516-0235 2 Pin. Clevis
306-3863 i 3 Pale 58 308-0857 1 Switch, Selector
306-3788 H 4 Pole - B9 322-0137 1 "Light, Indicating
Rear Connect 60 812-0068 4 Serew, Round Head
306~3B64 1 3 Pole (#6-32 x 1")
3063862 1 4 Pole _ 61  98-6333 1 Tag. Gaution
2 306-3761 i Operator Assy. Bypass (See 62 870-0183 8 Nut, Lock = Hex with Externsz
Separate Page For Components) Tooth (#6-32")
3 306-3743 2 8racket . ¢otuator B3 815-0157 2 Screw, Set {(#10-32 x 1/4%)
4 306-3638 2 Guide, Piunger 64 815-0652 20 Screw, Slottec - Hex Head
5 306-3636 2 Plunger, Nylon (#10~32 x 1/2")
6 306-3643 2 Rod. Actuator 65 870-0212 4 Nut, Lock - Flanged {1/4-20)
T 306-3650 2 Spring, Contact 66  98-5387 1 Label, Danger
8 306-3662 1 Bracket. Block - Terminal 67 870-0188 2 Nut, Lock (#10-32)
9 306-3665 2 Rail. Pivoting 68 870-0048 2 Mut, Lock {5/16-18)
10 306-3668 s Bracket, Mounting - Base 69 815-0290 43 Screw, Cap — Hex Head
11 306-3836 1 Arm {1/4-20 x 5/8"})
12 308-367% 1 Cover. Shutter 70 8060-0005 3 Screw, Cap - Hex Head
13 306-3678 1 Rail, Lower - Right Hand {1/4-20 x 3/4™)
14 306-372& 1 Rail., Upper - Left Hand T1 850-0040 12 Washer, Lock (1/4™)
15 306-3664 1 Rail. Upper — Right Handg 72 526-0018 10 Washer, Flat (1/4")
16 306-3680 1 Bracket, Shutter 73 870-0065 8 Nut, Lock (1/4-20)
17 306-3682 1 Support, Weldment - Left Hand T4 815-0261 5 Screw, Hex Washer Head -
18 306-3683 1 Cover. Moveable Seif-Tapping (1/4-20 x 1/2
19 306-3685 2 Link, Shutter T5  B00-0051 | 8 Screw. Cap - Hex Head
20 306-3686 1 Rod. Shutter (3/8-16 x 1-1/4"}
21 306-3687 1 Ratl, Lower - Left Hand 76 B26-0029 6 Washer, Flat (3/8")
22 306-3688 2 Bracket, Support 77 850-0050 € Washer, Lock {3/8")
23 306-3702 2 Bar. Interlock 78 B812-0072 2 Screw, Round Head
24 306-3T03 2 Bracket, Stop {#6~-32 x 1-3/4")
25 306-3924 3 Bracket, Trip 79 815-0651 774 T Serew, Machine - Round Head
26  306-3842 1 Reducer., Speed {Special) (#6-32 x 3/4")
2T 306-3731 1 Shaft, Drawout 80 8T70-025b7 2 Nut. Lock - Flanged {5/16-1E
28 306-3732 1 Lever. Crank g2 516-0042 2 Pin, Cotter
29  306-3733 1 Spacer. Handle B3 305-0653 1 Rectifier, Bridge
30 306-3933 1 Shaftr. Threaded 84 332-2420 6 Mount, Tie - Cable
31 306-3923 i Guide, Stop 85 332-0941 8 Tie, Cable
32 306-3745 2 Cover, Lug 86 338-2649 1 Harness, fFrame - Bypass
33 306-3738 4 Bracket. Cover - Lug 8T B815-0795 2 Screw, Shoulder (#6-32)
34 306-3740 1 Pin, Guide 88  98-6352 1 Label, Position - Switch
35 306-3750 2 Spacer. Shutter 89 98-5376 1 Decal, Cover - Lug
36 306-3931 1 Lever, Plunger 90  98-6377 1 Decal, Cover - Lug
37 306-37176 1 Arm, Indicator Bl 332-3091 1 Strip. Marker
38 306-3918B 1 Collar., Locking 92 332-3092 1 Strip, Marker
38 206-37178 i1 Plate, Indicator 93 98-6107 1 Label, Caution — Jumper
40 332-3059 1 Block, Terminal 894 332-2605 2 Jumper. Terminal
4] 332-2B32 L Block. Terminai 95  9B8-5589 1 Tag, Caution,
42 306-1887 5 Barrier, Switch 96 815-0804-01 1 Screw, Shoulder
43 306-3681 1 Support, $ide — Right Hand 97 BT0-0236 1 Nut, Lock - Self (#10G-24)
44 306-3841 1 Bracket., Reducer - Speed 98 306-3903 1 Coupling, Reducer - Speed
45 306-3684 2 Link. Drive 59 815-0254 2 Screw, Set - Socket Hex
46 306-378¢ 2 Bracket, Panel - Control {1/4-20 x 3/4"}
47 306-3734 2 Collar, Threaded (.862) i00 518-0309 Sealant., Thread
48 870-0469 4 Pushnut 101 526-0012 2 Washer, Flat (#10]
49 508-0253 2 Bushing 102 524-0659 Lubricant, Contact
50 406-0714 1 Knob. Bali 103 8150447 1 Screw. Cross-Recessed with
51 5180233 11 Pin, Clevis Internal Tooth
52 516-0234 2 Pin. Clevis {#8-32 x 3/4")
53 518-011% 13 Ring
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Bypass Switch Assembily

Front Connect

Pole
PART REF
DFSCRIPTION NOD.
Base, Insert 31
Barrier, Base
Switch Assy, Auxiliary (See
Separate Page For Components) 35
Block & Crossbar Assy, Normai
{3ee Separate Page For 36
Components) a7
Ring. Terminal 38
Bus. Stab - Emergency/Normal
Bus, Lug - Load 39
Bus, Stab - Load
Bus, Lug -~ Normal/Emergency 40
Standoff, Insulator
Bar. Interlock 41
Arm, Interlock
Lug, Solderiess 42
Sc¢rew, Machine - Pan Head
{1/4-20 x 1/2") 43
Scrow, Machine — Pan Head
(1/4-20 x 1-1/4") 44
Washer. Lock (1i/4") 45
Block & Crossbar Assy, 486
Emergency (See Separate Page 47
For Components) 48
Interiock. Arm
Bus, Jumper 49
wWasher, Phenolic
Handle, Switch ~ Bypass 50
Bracket, Plug - Secdisc
Bracket, Base - Secdisc 51
Spring, Secdisc
Pin, Clevis - Secdisc 52
Pin. Cotter {(3/32 x 1") 53
Bracket., Shutter 54

Bracket, Support - Spring

PART
NO.

815-0449

gl2-0162
815-0435
850-00390
800-0002
815-0261
800-0003
800-0005
800~-0006
800-0008
862-0001
2850-0040
526-0014
B51-0027
8000026
800-0028
8000030
800-0033
851-0028

332-2420
332-0941

QY
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PART
DESCRIPTION

Screw, Pan Head - Cross-
Recessed with External Tootb
(#10-32 x 3/4")

Screw, Machine - Round Head
(1/4-20 x 3")

Screw, Shoulder (#10-32)

Washer, Lock (#10)

Screw, Cap - Hex Head
{1/4-20 x 3/8")

Screw, Hex Washer Head - Self
Tapping (1/4-20 x 1/2")

Screw, Cap - Hex Head
{1/2-20 x 1/2")

Screw, Cap - Hex Head
{1/4-20 x 3/4")

Screw, Cap - Hex Head
{1/4-20 x 17/8")

Screw, Cap - Hex Head
(1/4-20 x 1-1/4")

Nut, Hex 1/4-20)

Washer. Lock (1/4")

Washer, Flat (L/4")

Washer. Spring - Conical {1/4

Screw. Cap - Hex Head
{(8/16-18 x 1-1/2")

Screw. Cap - Hex Head
(5/18-18 x 1")

Screw, Cap ~ Hex Head
(5/16-18 x 1-1/4")

Screw, Cap - Hex Head
(6/16~18 x 2")

Washer, Spring - Conical (5/1

Mount, Tie -~ Cabie

Tie, Cable
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Bypass Switch Assembly
Frong Connect

Pole
REF  PART QTY PART REF  PART Qry PART
NO.  ND. USED DeSCRIPTION NO. NO. USED DESCRIPTION
1 3062877 1 Base. Insert 31 815~0449 18 Screw, Pan Head — Cross-
2 306-3770 1 Barrier, Base Recessed with External Too
3 306-32417 2 Switch Assy. Auxiliary (Ses {(#10-32 x 3/4")
Separate Page For Components) 35 812-0152 8 Screw, Machine - Round Head
4 306-3414-01 1 Block & Crossbar Assy, Normal {1/4-20 x 3")
(See Separate Page For 36 815-0485 4 Screw, Shoulder (#10-32)
Components) 3T 850-0030 4 Washer, Lock (#10)
5 332-2462 9 Ring, Terminal 38 800-0002 2 Screw, Cap - Hex Head
6 337-2492 ] Bus. Stab - Emergency/Normal {1/4-20 x 3/8")
T 337-2488 3 Bus, Lug -~ Load 39 815-0261 4 Screw. Hex Washer Head - Se
B 337~-2490 6 Bus, Stab - Load Tapping (1/4-20 x 1/2")
9 337-2494 6 Bus, lLug - Normal/Emergency 40 800-0003 2 Screw, Cap - Hex Head
10 332-230% 6 Standoff. Insulator (1/2~20 x 1/2"}
11 306-36687 1 Bar. Interlock 41  800-0005 18 Screw, Cap - Hex Heaa
12 306-0500 1 Arm. Interlock {1/4-20 x 3/4") ‘
13 332-2704 12 LLg. Solderiess 42  800-0006 i8 Screw, Cap - Hex Head
82¢2-0084 12 Screw. Machine - Pan Head {1/4-20 = T7/8")
(17420 = 1/2") 43 800-0008 & Screw. Cap - Hex Head
B22-0089 12 Screw, Machine - Pan Head {1/4-20 x 1-1/4")
(1/4-20 x 1-1/4"} 44 3862-0001 18 Nut, Hex 1/4-20)
850-0039 24 Washer, Lock (1/4") 45 850-0040 8 Washer, Lock {1/4")
14 306-3414-02 1 Block & Crossbar Asey, 46 526-0018 24 Washer, Fliat (1/4%)
Emergency (See Separate Page 47 B851-D027 42 Washer, Spring - Conical {1,
For Components) 48 8000026 6 Screw. Cap - Hex Head '
16  306-0510 1 Interlock, Arm {5/16-18 x 1-1/2")
20 337-2493 3 Bus, Jumper 49 800-0028 6 Screw, Cap - Hex Head
21 508-0318 3 Washer, Phenolic (6/16-18 »x 1"}
23 306-3768 2 Handle, Switch - Bypass 50 800-0030 3 Screw, Cap - Hex Head
24 306-3T717 1 Bracket, Plug - Secdisc {5/16-18 x 1-1/4"}
25 306-3631 1 Bracket. Base - Secdisc 51 800-0033 3 Screw, Cap - Hex Head
26 306-3713 2 Spring, Secdisc {5/16-18 = 2")
27 5i6-0238 2 Pin., Clevis - Secdisc 52 851-0028 i8 Washer, Spring - Conical (5,
28  516-0040 2 Pin. Cotter (3/32 x 1') 53 332-2420 2 Mount, Tie - Cable
29 306-3676 3 Bracket. Shutter 54 332-0941 2 Tie, Cahle
30 306-3753 2 Bracket. Support - Spring
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306-3677
306-3770
3063417

306-3414--03

332-~2462
337-2492
337-2488
337-2490
337-2484
332-2305
306-3667
306~-0509
332-2704
B22-0084
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306-3030
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337-2493
508-0318
306-3768
306-3717
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306-3676
306-3753
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Bypass Switch Assembly

FFODE Connect

Pole
PART REF
DESCRIPTION NO.
Rage. Insert 31
Barrier, Base
Switch Assv, Auxiliary (Ses
Separate Page For Components) 32
Block & Crossbar Assy, Normal
{See Separate Page For 33
Gomponents)
Ring, Terminal
Bus. Stab -~ Emergency/Normal 34
Bus, Lug — Load
Bus. Stab - Load . 35
Bus, bLug - Normal/Emergency
Standoff, Insulator 26
Bar. Interlock 31
Arm. Interlock 38
Lug, Solderiess
Screw. Machine — Pan Head 39
{1/4-20 x 1/2")
Screw, Machine - Pan Head 40
{1/4-20 x 1-1/4")
Washer, Lock (1/4") 41
Block & Crossbar Assy,
Emergency (See Separate Page 42
For Components)
Block & Contact Assy (See 43
Separate Page For Components)
Interlock. Arm 44
Chute. Arc a5
Support., Left Hand 45
Support, Right Hand 47
Bus. Jumper 48
Washer, Phenolic
Handle. Switch - Bypass 49
8racket, Plug - Secdisc
Bracket. Base - Secdisc 50
Spring, Secdisc
Pin, Clevis ~ Secdisc 51
Pin, Cotter (3/32 x 1)
Bracket. Shutter 52

Bracket, Support - Spring

PARY
NO.

B15-0449

815-0157
813-0142

13-0111
812-0162
515-04856
850-0030
800-0002
815-0261
800~-0003
B00-0005
800~-00086
800-0008
862-0001
850-0040
526-0018
851-0027
BOD-0026
8000028
800-0030

800-0033

851-0028

qQTY
USED

18
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24
24

24
30
56

28

24

PART
DESCRIFTION

Screw. Pan Heaa - Cross—
Recessed with External Tooth
{#10-32 x 3/4")

Screw, Set - Socket
(#10-32 x 1/4"}

Screw, Machine - Round Head
Cross—Recessed internal toot
(#10-32 x 3/4"}

Screw. Machine — Round Head
{#10-32 x 2-1/4"}

Scrow, Machine — Round Head:
{1/4-20 x 3") ‘

Screw, Shoulder [#10-32)

Washer, Lock (#10)

Screw, Cap —~ Hex Head
(1/4-20 x 3/8")

Screw, Hex Washer Head - Self
Tapping (1/4-20 x 1/2")

Screw, Cap - Hex Head
{(1/2-20 =x 1/2")

Screw, Cap - Hex Head
(1/4-20 x 3/4")

Screw, Cap - Hex Head
(1/4-20 x 7/8")

Screw, Cap - Hex Head
(1/4-20 x 1-1/4")

Nut, Hex 1/4-20)°

Washer, Lock (1/4")

Washer, Flat {1/4")

Washer, Spring - Conical (1/4

Screw. Cap - Hex Haad
{5/16-18 x 1-1/2")

Screw., Cap — Hex Head
{(5/16~18 x 1")

Scraw, Cap — Hex Head
{(5/16-18 = 1-1/4")

Screw, Cap — Hex Head
(5/16-18 x 2")

Washer, Spring - Conical {5/1
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Bypass Switch Assembly
Front Connect
4 Pole
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Bypass Switch Assembly
Fron} Connect

Pole
REF  PART QTY PART REF  PARY QTY PART
ND.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 306-3677 1 Base. Insert 31 815-0449 18 Screw. Pan Head - Cross-
2 306-3770 1 Barrier, Base Recessed with External Tooth
3 306-3417 2 Switch Assy, Auxiliary (See (#10~32 x 3/4")
Separate Page For Components) 32 815-0157 2 Screw, Set — Socket
4 306-3414-03 1 Biock & Crossbar Assy, Normal (#10-32 x 1/4")
{See Separate Page For . B13-0142 2 Screw, Machine - Round Head
Components} Cross-Recessed internal tooth
5 332-2462 10 Ring, Terminal (#10-32 x 3/4"}
& 337-2492 8 Bue. Stab - Emergency/Normal 34 813-0111 8 Screw, Machine — Round Head
T 337-2488 4 Bus. Lug - Load {(#10-32 x 2-1/4")
8 337-2490 8 Bus., Stab - Load 35 812-0162 8 Screw, Machine - Round Head
9 337-24%4 8 Bus, Lug - Normal/Emergency {1/4-20 = 3")
10 332-2305 B Standoff, Insulator 36  815-0485 4 Screw, Shouider (#10-32)
11 306-3667 i dar, Ingeriock 37 850-0030 4 Washer, Lock (#10)
12 306-0509 1 Arm, Interlock 38 800-0002 2 Screw, Cap — Hex Head
13 332-2704 12 Lug, Solderless (1/4-20 x 3/8")
822-0084 12 Screw. Machine - Pan Head 39 815~-0261 4 Screw, Hex Washer Head - Self-
(1/4-20 x 1/2") Tapping {1/4-20 x 1/2")
822-0089 12 Screw, Machine ~ Pan Head 40 BOO-0003 2 Screw, Cap — Hex Head
(1/4-20 x 1-1/4") (1/2-20 x 1/2")
B50-003% 24 Washer, Lock (1/4") 41 B00-0005 24 Screw, Cap — Hex Head
14 306-3414-04 1 Block & Crossbar Assy, {1/4-20 x 3/4")
Emergency (See Separate Page 42 B00-0006 24 Screw, Cap - Hex Head
For Components) {1/4-20 x 7/8")
15 306-3423 2 Block & Contact Assy {See 43 800-0008 8 Screw, Cap - Hex Head
Separate Page For Components) ' {1/4-20 x 1-1/4"}
16 306-0810 1 Interiock, Arm 44 862-000) 24 Nut, Hex 1/4~20})
1T 306-3030 2 Chute., Arc 45 850-0040 8 Washer, Lock (1/4")
18 306-0382 1 Support, left Hand 46 526-0018 30 wesher, Fiat (1/4") _
19 306-0384 1 Support, Right Hand 47 851-0027 56 washer, Spring - Conical (1/4"]
20 337-2493 4 Bus. Jumper 48 800-0026 8 Screw, Cap - Hex Head
21 508-0318 4 Washer . Phenolic {6/16-18 x 1-1/2")
23 3063768 2 Handle. Switch — Bynass 4% 800-0028 28 Screw, Cap - Hex Head
24 306-3717 1 Bracket, Plug - Secdisc {5/16-18 x 1")
25 306-3691 1 Bracket, Base - Secdisc 50 800-0030 4 Screw, Gap — Hex Head
26 306-3713 2 Spring, Secdisc (5/16-18 x 1-1/4")
27T 8l6-0238 2 Pin, Clevis ~ Secdisc 51 800-0033 4 Screw, Cap - Hex Head
28 516-0040 2 Pin, Cotrter (3/32 x 1") (5/16~-18 x 2")
29 3086-3676 3 Bracket, Shutter 52 851-0028 24 Washer, Spring - Conical {5/16'
30 306-3753 2 Bracket. Support - Spring
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3 Pole

€ iHS 335

[P PN . V-V Mmdln

¢ JiON J3S
NOILIS0d Q3507

C 310N 33S
NOILISOd N3<0

| [ e

. Redistribution-or pLiincétion of this document

by any means, is strictly prohibited..



Bypass Switch Assembly
Reag Connect

Pole
REF  PART QTY PART REF  PART JTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 306-3877 1 Base, Insert 36 B15-0485 4 Screw, Shoulder [(#10-32)
2 3063770 i Barrier, Basze 37 850-0030 4 Washer, Lock (#10)
3 306-3417 2 Switch Assy, Auxiliary (See 38 800-0002 2 Screw, Cap - Hex Head
Separate Page For GComponents) {1/4-20 x 3/8")
4 306-3414-01 1 Block & Crossbar Assy, Normal 39 815-0261 4 Screw, Hex Washer Head - Selif-
{See Separate Page For Tapping (1/4-20 x 1/2")
Components) 40 800-0003 2 Screw, Cap - Hex Head
5 332-24862 9 Ring. Terminal {1/2-20 x 1/2")
6 337-2492 6 Bus, Stab - Emergency/Normal 41 800-0005 18 Screw, Cap - Hex Head
7 337-2501 3  Bus, Lug - Load (1/4-20 x 3/4")
8 337-2490 6 Bus, Stab — Load ) 42 B0OO-0006 18 Screw. Cap — Hex Head
9 337-2525 6 Bus. Lug - Narmal/Emergency (1/4-20 x 1/8")
10 332-2305 6 Standoff. Insuiator 43 8000008 € Screw, Cap — Hex Head
11 306-3867 1 Bar. Interiock (1/4-20 x 1-1/4")
12 306-0509 1 Arm. Interloek 44 862-0001 21 Nut, Hex 1/4-20)
14 306-3414-02 1 Block & Croasbar Assy, 45 §50-0040 10 Washer, Lock (1/4"}
Emergency (See Separate Page 46 526-0018 29 washer, Flat (1/4")
For Components) 47 851-0027 45 Washer, Spring -~ Conical (1/4'
i6 306-0510 1 Interlock. Arm 48  BDO-0D028 ] Screw, Cap -~ Hex Head
20 337-2493 3 Bus. Jumper (5/16~168 x 1-1/2")
23 306-3768 2 Handle. Switch - Bypass 49  B00-0028 6 Screw, Cap - Hex Head
24 306-3T17 1 Bracket, Plug - Secdisc {5/16-18 x 1"}
25 306~3691 1 Bracket. Base - Secdisc 50 B800-0030 6 Screw., Cap - Hex Head
26 J06-3713 2 Spring. Secdisc (5/16-18 x 1-1/4")
27T 516-0238 2 Pin, Clevis - Secdisc 52 §51-0028 LB Washer, Spring - Conical {5/l
28 516-0040 2 Pin, Cotter (3/32 x L") 53 306-3634 1 Bar, Support - Load
29 306-3676 3 Bracket. Shutter 54 BOO-0010 3 Screw. Cap - Hex Head
30 306-3753 2 Bracket, Suppart - Spring (1/4-20 x 1-3/4%})
31 815-0449 18 Screw, Pan Head - Croass- 55 B00-0011 2 Screw, Cap - Hex Head
Recessed with Externhal Tooth (1/4-20 x 2")
(#10-32 x 3/4")
35 812-0162 8 Serew, Machine - Round Head
(1/4-20 x 3")
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Bypass Switch Asseamably
Reng Connect

Pole
REF  PART QTY PART REF  PART QTY PART
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 306-3677 1 Base. Imsert 36 815-0485 4 Screw. Shoulder {#10-32)
2 306-3770 H Barrier, Base 37 850-0030 4 Washer, Lock (#10)
3 306-3417 2 Switch Assy. Auxiliary ([See 38 B00-0002 2 Screw, Cap — Hex Head
Separate Page For Components) {1/4-20 »x 3/8")
4 A06-3414-0) 1 Block & Crossbar Assy, Normal 38 815-0261 4 Screw, Hex Washer Head — Self-
{See Ssparate Page For Tapping (1/4-20 x 1/2"}
Components) 40 800-0003 2 Screw. Cap - Hex Head
5 332-2482 9 Ring, Terminal {(1/2-20 x 1/2")
6 337-24932 5 Bus., Stab - Emergency/Normal 41 800-0005 i8 Screw, Cap - Hex Head
7 337-2501 3 Bus, Lug - Load [1/4-20 x 3/4")
8 337-2490 6 Bus. Stab - Load 42 BOO~0006 18 Screw, Cap — Hex Head
9 337-2525 8 Bus., Lug ~- Normal/Emergency {1/4-20 x 7/8")
10 332-2305 6 Standoff, Insulator 43 800-0008 6 Screw, Cap - Hex Head
11 308-3687 1 Bar. Interlock (1/4-20 x 1—1/4“)
12 306-0509 1 Arm. Interiock 44 862-0001 21 Nut. Hex 1/4-20)
14 306-3414-02 1 Biock & Crossbar Assy, 45 850-00490 10 Washer, Lock (1/4")
Emergency (See Separate Page 46 5260018 29 Washer, Flat (1/4")
For Components) 47 851-0027 45 Washer, Spring - Conical (1/4"
i6  306-051n 1 Interlock. Arm 48 B00-0026 6 Screw, Cap — Hex Head
20 337-2493 3 Bus. Jumper (56/16-18 x 1-1/2"}
23 306-3768 2 Handle, Switch - Bypass 49 B800-0028 6 Screw, Cap — Hex Head
24 306-3717 1 8racket, Plug - Secdisc (5/16-18 x L")
25 306-3691 1 Bracket. Base — Secdisc 50 800-0030 6 Screw, Cap - Hex Head
26  306-3713 2 Spring, Secdisc (5/16-18 x 1~1/4")
27 16-0238 P Pin, Clevis — Secdisc 52 851-0028 18 Washer, Spring - Conical (5/16
28 516-0040 2 Pin., Cotter {3/32 x 1"} 53 306-3634 1 Bar. Support - Load
29 306-3676 3 Bracket. Shutter 54 8000010 3 Screw, Cap - Hex Head
30 306-3753 2 Bracket, Support - Spring (1/4-20 x 1-3/4")
31 815-0449 18 Screw, Pan Head - (ross-— §5 800-0011 2 Screw, Cap - Hex Head
Recessed with External Tooth (1/4-20 »x 2"}
(#10~32 x 3/4")
3% 8i12-0162 a8 Screw, Machine - Round Head
(1/4-20 x 3“)
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Bypass Switch Assembly
Rear Connect
4 Pole
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Bypass Switch Assembly
Rear Connect

4 Pole
REF  PART QTY PART REF  PART QrYy PART
MO, NO . USED DESCRIPTION NO. NO. {USED DESCRIPTION
1 306-3877 1 Base. Insert 33 813-0142 2 Screw. Machine - Round He:
2 306-3770 1 Barrier, Base Cross-Recassed Internal -~
3 306-3417 2 Switch Assv, Auxiliary (See {#10-32 x 3/4%)
Separate Page For Components) 3as 8130111 8 Screw., Machine - Round He:
4 306-3414-03 1 Block & Crossbar Assy, Normal 35 812-0162 8 Screw, Machine - Round He:
{See Separate Page For {1/4-20 x 3")
Components j 36 B815-0485 4 Screw, Shoulder (#10-32)
5 332-2462 10 Ring. Terminal 37 850-(030 4 Washer, Lock (#10)
6 337-2492 B Bus, Stab - Emergency/Normal 38 800-0002 2 Screw, Cap - Hex Head
7T 3371-2501 4 Bus. Lug - Load (1/4-20 x 3/8")
8 337-2490 8 Bus. Stab -~ Load 39 815-0261 4 Screw, Hex Washer Head - ¢
9 337-2525 8 Bus, Lug - Normal/Emergency Tapping (1/4-20 x 1/2")
10 332-2305 8 Standoff. Insulator 40 800-0003 2 Screw, Cap - Hex Head
11 306-3687 i Bar. Interlock (1/2-20 x 1/2")
12 306-0509 1 Arm. Interiock 41 B800-0005 24 Screw, Cap - Hex Head
14 306-3414-04 i Block & Crossbar Assy, {1/4-20 x 3/4")
Emergency {See Separate Page i B00-0006 24 Screw, Cap — Hex Head
For Components) {1/4-20 x T/8")
15 306-3423 2 Block & Contact Assy (See 43  800-0008 B Screw. Cap — Hex Head
Separate Page For Components) {(i/4~-20 x 1-1/4")
16 306-0510 1 Interiock. Arm 44 862-0001 28 Nut. Hex 1/4-2Q)
1T 306-3030 2 Chute, Arc 45 850-0040 10 Washer, Lock (1/4")
18 306-0382 1 Support, Left Hand 46 526-0018 36 Washer, Flat (1/4")
19 306-0384 1 Support, Right Hand AT 8510027 60  Washer, Spring - GConical 1
20 337-2493 4 Bus. Jumper 48 BDO-0026 8 Screw, Cap - Hex Head
23 306-3768 2 Handle, Switch - Oypass {5/16-18 x 1-1/2"}
24 306-3717 1 Bracket. Plug - Secdisc 49 800-0028 8 Screw, Cap - Hex Head
25 306-3691 1 Bracket. Base — Secdisc {5/16-18 x 1")
26 306-3713 2 Spring, Secdisc 50 8D0-0030D 8 Screw. Cap — Hex Head
27 516-0238 2 Pin. Glevis - Secdisc (5/16-18 x 1-1/4"})
28 516-0040 2 Pin. Cotter {3/32 x 1") 52 851-0028 24 washer, Spring - Conical |
29 306-3676 3 Bracket, Shutter 53 306-3634 1 Bar, Support - Load
30 306-3753 2 Bracket. Support — Spring 54 800-0010 4 Screw, Cap — Hex Head
31 815-044¢9 18 Screw, Pan Head - Cross- {1/4~20 x 1-3/4")
Recessed with External Tooth 55 800-0011 2 Screw. Cap - Hex Head
($10-32 x 3/4") {1/4-20 x 2")
32 815-0157 2 Screw. Set — Socket

(#10-32 x 1/4")
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Bypass Switch Assembly
Rear Connect
4 Pole

| 1HS 335
L081 Q3Lviod

ERCEE

O v g T
- e
I ARRARE AT,

1 iHS 335
-7 NOILd3s

i

¥

|/

6 )
Q
=l ) o
o ‘o
> & & @
s B2

S3Vd 2
1/2_ 133
(-f] NoIld3s




Bypass Switch Asseably
Rear Connect

Pole
REF  PART QrY PART REF  PART QTY PART
NO., HNO. USED DESCRIPTION NO.  NO. USED DESCRIPTION
1 306-3671 1 Base. Insert 33 B813-0142 2 Screw, Machine - Round Head
2 306-37T70 1 8Barrier, Base . Grosa-Recessed Internal Tooth
3 306-3417 2 Switch Assy, Auxiliary (See (#10-32 x 3/4")
Separate Page For Components) 34 813-0111 8 Screw, Machine - Rouno .lsad
4 306-3414-03 1 Block & Crossbar Assy. Normal 35 B12-0i62 8 Screw, Machine — Round Head
{See Separate Page For {1/4-20 x 3")
Components) 36 B15-0485 4 Screw, Shoulder (#10-32)
5 332-2462 10 Ring. Terminal 37 850-0030 4 Washer, Lock (#10)
6 337-2492 8 Bug, Stab - Emergency/Normal 38 800-0002 z Screw, Cap — Hex Head
7 337-2501 4 Bus, Lug - Load (1/4-20 x 3/8")
8 337-2490 8 Bus, Stab - Load 39 815-0261 4 Screw, Hex Washer Head —~ Self-
g 337-2525 B Bus, Lug - Normal/Emergency Tapping (1/4-20 x 1/2")
10 332-2305 8 Standoff, Insulator 40 800-00D3 2 Screw, Cap — Hex Head
11  306-3667 1 Bar, Interlock (1/2-20 x 1/2")
12 306-0508 1 Arm, Interlock 41 800~-0005 24 Screw, Cap - Hex Head
14 306-3414-04 1 Block & Crosshar Assy, {1/4-20 x 3/4")
Emergency (See Separate Page 42 BOO-0006 24 Screw, Cap — Hex Head
For Components) {(1/4-20 x 1/8")
15 306-3423 2 8lock & Contact Assy {See 43 B0O0-0008 8 Screw, Cap — Hex Head
Separate Page For Components) (1/4-20 x 1-1/4")
16 306-0510 1 Interlock., Arm 44 862-0001 28 Nut, Hex 1/4-20)
17 306-3030 2 Chute, Arc 45 850-0040 10 washer, Lock {1/4")
18 2306-0382 1 Support, Left Hand 46 526-0018 36 Washer, Flat (1/4")
19 306-0384 i Support, Right Hand 4T 851-0027 60 Washer, Spring - Conical (1/4"
20 337-2493 4 Bus, Jumper 48 B800-0028 8 Screw, Cap — Hex Head
23 308-3768 2 Handle, Switch - Bypass ‘ (5/16-18 x 1-1/2")
24 306~-3717 1 Bracket Plug - Secdisc 49 800-0028 8 Screw, Cap - Hex Head
25 306-~3631 1 Bracket, dase - 3Secdisc {5/16-18 x 1")
26 306-3713 2 Spring, Secdisc 50 80G-0030 B Screw, Cap — Hex Head
27 516-0238 2 Pin. Clevis - Secdisc {5/16-18 x 1-1/4") : ‘
28  516-0040 2 Pin, Coiter {3/32 x 1"} 52 B851-0028 24 Washer, Spring - Conical {5/16
2 306-3676 3 Sracket. Shutter 53 306-3634 1 Bar, Support - Load
30 306-3753 2 Bracket, Support - Spring 54 800-0010 4 Screw, Cap ~ Hex Head
31 815-0449% 18 Screw, Pan Head - Cross- {1/4-20 x 1-3/4"}
Recessed with External Tooth 55 800-0011 2 Screw. Cap - Hex Head
(#10-32 x 3/4") (1/4-20 x 2")
32 8150187 2 Screw, Set - Socket

(#10-32 x 1/4")
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REF
NO.

[Fs e BE B+ AL &0 BN S I 6 B

PART
WO,

306-3934
306-3929
306-3646
306-3651
3063652
3063653
306-3726
306-3741
306~3751
306-3754
516-0237
306-3926
307-2712
518-0115
306-3921
306-392C

Qry
USED

D+ TR S B L S e I N e L i I

BYPaESS Operator—ASsemb Ty —— = s o

PART
DESCRIPTION

Cover

Bracket, Actuator
Bracket, Support
8ushing

Arm, Pivot - Right Hand
Arm, Pivot - Left Hand
Spring, Solencid
Bracket., Solenoid
Handle, Actuator
Plate. Ind

Pin, Clevis - Plunger
Bracret

Solsnoid

Ring

Plunger

Link, Plunger

REF

- m....NQ o

17
18
i9
20
21
22
23
24

25
26
21
28

PART
——ND.

306-3830
516-0151
$516~0037

£15-0285

98-6349
815-0029

B15-0652
855~0008
98-6350
98-6351

526-0016
306-3833

O DR R

QrY .
s JGED - - DESCRIPTION -

12

Lo

NN

PART

Spring, Plunger

Pin, Roll - Solencid

Pin. Cotter {1/18")

Screw, Round Head ~ External

~~-Tooth (#8-32 X 5/18%) ~~ =

Decal

Screw, Flat Head — Cross— -
Recessed (#10-32 x 1/2")

Screw, Hex Head - Slotted
{#10-32 x 1/2")

Washer, Lock - External Tooth
{#10)

Decal., Open

Deca)., Closed

Washer, Flat (1/4")

Bracket. Soienoid
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inet Assembly

control Cab

2/1 2335
9~ NOTLTIS

/1 i3IS
a-9 NOILZ3S

...‘.‘..-.....Zmn”D mDOQ HLIM N i . T ...w..‘.‘..-‘.‘l.;.‘...n...;”

=

-ASSY LINIGVDI R

NMOHS VISY NI LOND. : . e
anyl5 NI LNINVREIC = W@ - T

e \\MWAM// - : et

|
oot

1

j
|

dj=

...a_ . @ O @@ O 2 5] n.\ : | ﬂ|

: mMOZ 335 m
i

¥
o3 . / sezugvR SMIHIM TIwiE
b w3 L *3215as 3qudsa . =

:Red_istribUtioh or lebliéatién of this document

by any means; is strictly prohibited.



PART
NO.

306-3787-01
306-3787-02

318-11€8

3003090
300-3260
3003267

319~117¢-01
319-1170-02

300-3094
300-3261

300-3121

300-3093-01
300~-3093-02

300-2092

360-3118

315-0693-03
315-0693~04

98-6368
98-6380

98-6369

98-6379
517-0137
306-3430
3382648
306-3654
307-2587
33z2-30817
306-3661
319-1154
870-0212
815-0652

ot pd bt pd pd b

N R =

O Q0 r=t b=t = DD =0 e pmd pd gt pmb e et

—

Control Cabinet Assembly

PART REF

PART PART
DESCRIPTION ' TN, TN T TTUSED o T T DESCRIPTION
Frame Assembly. Bypass (See 20 821-0028 Screw, Locking (3/8-16 x 1/2"
Separate Page For Components) 21 870-0240 Nut, Self-Locking (#10-32)
3 Pole 22 332-2420 Mount, Tie - Cable
4 Pole 23 810-0085 Screw, Machine - Round Head
8ox. Control ST T e T (Brass ) (88-32 WOL1/8Y)Y T
Board. Circuit - Printed 24 870-0221 Nut. Lock - External Tooth
{Mother) {#8-32)
Utility to GenSet 25 526-0048 Washer, Flat (#8)
Syandard 26 860-0008 Nut, Hex (#8-32)
Extended Time Delay 27 332-0941 Tie, Cable
Utility to Utility 28 B15-0544 Screw, Round Head - Cross-
Poor, Box - Control Recessed with Internal Tootr
full Meters (#6-32 x 1/2")
No Meters 29 815-0447 Screw, Round Head - Croas-
Board. Circuit - Printed Recessed with Internal Tootl
(Time Delay) (J2} {Self-Tapping) (#8-32 x 3/4'
Standard 30 856-0002 1 Washer, Lock — External/
Extended Time Delay Internal Tooth (&8)
Board. Gircuit - Printed 31 332-1348 2 Spacer. Bar - Neutral
{Voltage Sensor) {(J1. J3) 32 306-3467 2 Guide. Rod
Under voltage 33 306-3526-06 2 Reller, Rod
Qver/Under voltage & Over/ 34 306-3525 1 Latch., Cam - 3 Point
Under freaquency 35 406-0613 i Handle. Keyed
60 Hertz 36 332-2915 1 Strap. Ground
50 Hertz 37 815-0567 2 Screw, Hex Head - Self-Tappir
Board. Circuit - Frinted {5/16~18 x 1-1/4")
{Transformer) 38 Switch, Selector
208, 220, 240. 380. 416. 308-0860 i Utility to GenSet
ABO VAC 308-0955 1 Utility to Utility
800 VAC 39 322-0387-02 i Light. Indicating - White
Transformer., Power (71, T2) 40 322-0170 1 Light, Indicating — Green
208, 220, 240. 480 VAC to 41 322-0137 1 Light, Indicating - Red
24VDG ‘ 42 77322-0168 T 1 T Light, Indicating - Amber
380, 416 VAC *o 24 YIC 43 508-1067-01 i Edging
600 VAC to 24 00 44  9B-6367 1 Label. Torque
Decal. Door 45 508-0231 3 Bumper
Without Meters 46  98-5387 3 Label. Danger
Utility to GenSet 47 98-5777-01 1 Label, Warning _
Urility to Utility 48 323-1387 i Pin Assembly, Ribbon
With Meters 49 98-6384 1 Decal, Switch - BY
Utility to GenSet 51 98-4817 1 Decal, UL
Utitity to Utility 62 98-6118 1 Decal, Gabinet - NEMA 1
Piug, Hole 54 332-2878 4 Bracket. End - Terminal
Cover, Sentry — Power 55 315-0661 1 Transformer, Power ~ 600 VAC
Harness, Wiring - Cabinet to 208 VAC
Bracket, Plug — Control 56 338-2755 1 Harness, Wiring - Lamp/Switcr
Contactor. Interlocking 57 98-6481 i Decal. Plug — Disconnect
Rail. Terminal 58 98-6058 1 Decal. Instruction - Operatic
Cover, Control 59 532-0400 1 Marker, Numbers
Panel. Control 60 532-0374 1 Marker, Letters
Nut. Self-Locking (1/4-20) 61 98-5661 1 Decal. Cover - Power Sentry
Screw, Hex Head - Self-Tapping 62 98-5766 1 Decal. Switch

{#10-32 x 1/2")

Redistribution or publication of this: document
by'any means, is strictly prohibited.



control Cabinet Assembly

. essy R
g37v1 SNE 15 4
? $18vA KLtk Q31TdANS p Ividd

*aMI1LLd Qy3HNIng 3TNV

{gg W3LI) ACNYH
HLIR G317¢4NS MAYOS—

{¥¢ wW3LII HILY D
HLIR G317ddNS 41713

141 F3IS
] 1v130

(g W3Lll
IgNvYH BLIM Q317ddNS
1NN aNTLLISd Qv aHxINg

(gg WaLll
3IONwH HLIR
Q37 7adnS only-0

(ef wWali)
...Jm.ﬁ/«...qux.r..w '
03 edt® L3vSYE o

(oo3x N3HM) 02

P/t P3WIS
~ 1ivi \@
n.. : \__.
. //
” oy

=
il

Rk

POV

®

Ll. L]
3
it

;AN .A.‘r.;_,.w____,_,: 4

oG wall 20 Lavd

A3s010
ASSY

4000 HLIM

13NIGV3

07 ¥S2

Redistribution orgpublication of this doclee:nt

by any means, is strictly prohibited.



ot T contrel Cabd net‘lssemb‘l‘y

REF  PART qQryY PART

REF  PART Qry PART
NO. NO. USED DESCRIPTION "'”__'”““”ND;“""NOL““““‘"‘“USED‘“’"”"“”DESCRIPTION
1 Frame Assembly, Bypass (See 20 B821-0028 8 Screw. lLocking (3/8~16 x 1/2
Saparate Page For Components} 21 870-0240 11 Nut, Self-Locking {#10-32)
306-3787-01 1 3 Pole 22 332-2420 B Mount. Tie - Cabie
306-3787-02 1 4 Pole o 23 810-0088 i Screw. Machine - Round Head
2 319-1168 i Box. Control 7 LT T e T T  Brass ) {#8-32 % 1/8)y T
3 Board, Gircuit - Printed 24 870-0221 1 Nut, Lock - Exterual Tooth
{Mother) {#8-32)
Utility to GenSet - 25 526-0048 1 Washer. Flat (#8)
300-3090 1 Standard 26 860-0008 1 Nut, Hex (#8-32)
300~3260 1 Extended Time Delay 27 332-0941 9 Tie, Cable .
300-3267 1 Utility to Utility 28 815-0544 12 Screw, Round Head - Cross-—
4 Door. Box - Control Recessed with Internal Toot
31%-1170-01 Full Meters (#6-32 x 1/2")
319-1170-02 No Meters 815-0447 2 Screw, Round Head -'Groes—
Board, Circuit - Printed Recessed with Internal Toot
{Time Delay) (J2) {Self-Tapping) (#8-32 x 3/4
300-3094 1 Standard 856-0002 1 Washer, Lock - External/
300-32€7 1 Extended Time Delay Internal Tooth (#8)
Board, Circuit - Printed 332-1348 2 Spacer, Bar - Neutral
{Voltage Sensor) (J1, J3) 306-3467 2 Guide, Rod
300-3121 Under voltage 306—-3526-06 2 Roller, Rod
Over/Under voltage & Over/ 306-3525 1 Latch, Cam - 3 Point
Under frequency 406-0613 1 Handle, Keyed
300-3093-01 i 60 Hertz 332-2915 1 Strap, Ground
300-3093-02 1 50 Hertz 815-0567 2 Screw, Hex Head - Self-Tappi
Board. Circuit - Printed (6/16-18 x 1-1/4")
{Transformer) Switch, Selector
300-3092 208, 220. 240, 380. 416, 308-0960 1 Ytility to GenSet
- 480 VAC 308-0955 1 Ut111ty to Utility
300-3118 600 VAC 322-0387-02 1 Light, Indicating - White
Transformer. Power {T1, T2) 322-0170 1 Light,  Indicating - Green
315-0693-02 208, 220, 240. 480 VAC to 1 322-0137 1 Light, Indicating -~ Red .
T 24VDC T322-0168 " 1 Light, Indicating ~ TAmber
315-0693-03 2 380, 416 VAC to 24 VDC 508-1067-01 1 Edging
315-0693-04 2 600 VAC to 24 VDC 98-6387 1 t.abel, Torque
Decal. Door ! 508-0231 3 Bumper
Without Meters 46  98-5387 3 Label, Danger .
98-6368 1 Uritity to GenSet 47  98-5777T-01 1 Label., Warning
98-6380 1 Ugitity to Utility 48 323-1387 1 Pin Assembly, R1bbon
' With Meters 49 98-6384 1 Decal, Switch -~ BT -
28-6369 1 Utility to GenSet 51 98-4817 1 Decai, UL
28-6379 1 Utility to Utility 52 98-6118 1 Decal, Cabinet — NEMA 1
10 517-0137 1 Plug, Hole 54 332-2878 4 Bracket, End - Terminal
11 308-3430 1 Cover, Sentry - Power 65 315-0661 1 Transformer, Power - 600 VAC
12 338-2648 1 Harness. Wiring — Gabinet to 208 VAC
13 306-3654 1 Bracket, Plug - Control 66 338-2755 1 Harness, Wiring - Lamp/Switc
o 14 307-2597 2 Contactor, Interlocking - 57 98-6481 1 Decal, Plug — Disconnect
+ .15 332-3087 1 Rail, Terminal 58 -98-6058 1 Decal, Instruct1on - Operatn
16 306-3661 1. Cover. Control 58 532-0400 1 Marker, Numbers
17 319-11%4 1 Panel, Contrel 60 532-0374 i Marker, Letters
18 870-0212 8 Nut. Self-Locking (1/4-20) 61 98-5661 1 Decal,:Cover - Power Sentry
19 815-0652 15 Screw, Hex Head - Selif-Tapping 62  98-5766 1 Decal. Switch

(#10-32 x 1/2")
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ignal Module Assembly
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REF  PARY
NO. RO,

3003096
30198931
338-2689
332-28237-09
332183602
332-2838
332-2841
332-2842-12
815-0680

W0 -3 N W -

BORS RO P R R s e

oTY
USED

A

PART REF  PARY

QTY PART

C O DESCRIPTION 77777 "7 TNGL NG

Board, Circuit - Printed 10 870-0221

Cover
Harness, Wiring 11 323-140%
Rail, Terminai 12 332-0941

“Block, Terminal = Sectional ~~~T13T98-5710T

End-Bracket, Terminal 14 332-29842-13
End-Plate. Terminal 18 98-5691
Tag, Terminal - 11-20 :

Serew, Pan Head ~ Cross-

Recessed with External Tooin

T (#6-32 x 1"} .

USED “DESCRIPTION
2 Nut, Lock ~ External Tooth -
(#8-32) - .
1 Pin Assembly, Ritbon
10 Tia, Cable
B Labal, Bleck ~ Terminal
2 Tag, Block - Terminal {21-30
1 Decal, Madule - Signal
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REF
NOG.

1

an

PART
NO.

300-3115-01
300-3115-02

€5-9927

338-2691
307-2583
815-0880

QryY
USED

Y

Program Transition Assembly

PART
DESCRIPTION

8oard, Circuit - Printed
7.5 Seconds
60.0 Seconds
Cover
Harness, Wiring
Relay, Control (24VvDC)
S$crew. Pan Head - Cross—
Recesed with External Tooth
{#6-32 x 1"}

REF

PART
NO. NO.
6 332-0941
7
98-5689
98-5700

Qry PART
USED DESCRIPTION
10 Tie, Cable
Decal
1 7.5 Seconds
1 60 Seconds
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Exerciser Clock Assembly
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REF  PARY
KD, NO.

1 307-2877
2 B15-0504

3 226-3566-03

Exerciser Clock Assembly

QTY PART REF  PART QY

PART
USED DESCRIPTION NC. NO. USED DESCRIPTION
1 Clock., Exerciser {24 VAC) 4 228-356B-06 1 Lead, Clock
Screw. Hex Washer Head - 5 226—-3568-07 1 Laad. Clock
Seif Tepping {#6-32 x 3/8") 6 226-3568-08 1 Lead. Glock
1 Lead, Clock ‘ T 332-0941 10 Tie. Clock
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Battery Charge Alarm Harness Assembly
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Battery Charge Alsrm Harness Assembly - -~ -

REF  PART QrY PART REF  PART QTY PART

NO.  NO. USED DESCRIPTION G YL NOL e - USED - - -~ DESCRIPTION

1 338-2350 1 Harnpess. Wiring 6 332-2842-18 2 Tag, Terminal - 41-50

2 332-2837-09 1 Ratl, Terminal 7 870-0221 2 Nut. Lock - External Tooth
3 332-2836-02 1 Block, Terminal - Sectional 8 332-0941 10 Tie, Cable

4 332-2839 2 End-Bracket. Terminal ' 9 98-5710 1 Label, Black - Terminal

5 332“2841 1 End_P] ate . Ter\m.ina} M mea i aies mes i mmm apgeds s s e ieee e R BT e o e . C e . . "
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Meter Assembly
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Meter Asseambly

REF  PART QrY PART REF  PART PART

TV .
NO. NG . USED DESCRIPTION NO. NO. USED ~ DESGRIPTION
H Mever., Volt -~ AGC 8 870-0439 6 Nut, NMylon
302-1173 1 208, 220, 240 Vot 9  306-3464 1 Shield, Meter
302~1711 1 380D, 416, 480 Volt 10 308-0904 1 Switch, Rotary - Volt/Amp
302-1710 i 600 Volt . 11 332-2420 1 Mount, Tie - Cabile
2 Meter . Ampere 12 332-0941 20 Tie, Cable
202-1805-0¢ 1 300 Amp 13 323-1333 1 Cap, GConnector
302-1724 1 400 Amp 14 332-0897 4 Terminal
3 302-1720 1 Meter, Fregquency 15 323-1200 1 Socket, Contact
4 i Harness, Meter Power 17 870-0232 1 Mut., Lock — External Tooth
338~2802 1 380, 416, 480, 600 Volt (1/4~20) ‘
338-2801 1 208, 220, 240 Volt 19 33B-2784 1 Harness - Meter
5 315-0371 1 Transformer, Stepdown - 380,

416, 480, 600 Volt Units Only

& 815-0403 2 Screw, Pan Head - Self-Tapping
: (#8-32 x .31") 380, 416,
480, 600 Volt Units Only

T Transformer, Current
300 Amp
302-1394 2 1 Phase
302-1394 3 3 Phase
400 Amp
302-1809 2 1 Pnase
302-1809 3 3 Phase



Load Shed Assembly
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Load Shed Assembly ————"== oo

REF  PART QryY PART REF  PART QTY PART

NO.  NO. USED DESCRIPTION TN CNDL T USED DESCRIPTION
1 307-2648 1 Relay, Control T 332-2B41 1 End-Plate. Terminal
2 307-2600-02 1 Black, Auxiiiary 8 332-2842-31 4 Tag, Terminal - Blank
3 338-27053 1 Harness, Wiring 9 BTG-0221 2 Nut, Lock - External Tooth
4 332-2837-09 1 Rail, Terminai . {#8-32)
5 332-2835-01 2 Black. Terminal - Sectional ~ ~ 10 332-0941 10 ~Tie, Cable =~~~ =~ oo
6 332-2839 2 End-Bracket, Terminal 11 98-5710 1 Label, Block - Terminal
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Automatic/Manual Selector Switch Assembly
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REF  PART
NO.  NO.

1 308-0355
308-
2 226-3569-03

QTY
USED

i

Automatic/Manual Selector Switch Assenbly

PART
DESCRIPYION

Switch. Selector - Key Oper
Key. Switch - Selector
Lead

REF  PART
NO. NO.

3 226-3589-04
4 332-0941

QrY
USED

1
10

PART
DESCRIPTION

Lead
Tie. Cable

Redistribufion or publication of this document
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Auxilliary Relay Assembly
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Auxiiliarylaetay Assembly

REF  PART QTY PART REF  PART QrY PART

KO, NO. USED DESCRIPTION ‘ M.  NO. USED DESCRIPTION

1 332-2876-02 1 fa1l. Terminal 4 8800008 2 Nut, Hex (#8-32)

2 Relay. Control 5 853-0005 ? Washer, Lock - External Toott
307-2582 1 12 VDG {£8)
307-2583 i 24 VDC 8 526-0003 2 Washer. Flat (#8)
3072578 1 24 vAC 8 332-2230 1 Terminal, Tap - Plier

3 332-2878 2 End—-Bracket 9 332-0802 1 Terminal, Ring

.. Redistribution or publication ofthi.s-‘docu‘me'ht
by any means, is ‘strictly prohibited. -




Batter Charger
(27 Amp) °
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REF
NO.

[+-BEN e RS LR N (5]

O o

i1
12
13

14

PARY
NC.

338-2161
870-0131

332-21717
332-2420
332-0942
301-9990
301-9992

98-5708
302-0807
338-2149

321-0175
321-0153
300-294%

315-0621-01
315-0621-02
315-0621-02
315-0621-03
315-0621-02
315-0621-04

315-0621-02
315-0621-02
315-0621-02
315-0621-03
315-0621-03

Qry
USED

el el e [ -

—

Battery Charger
(ZyAap) g

PART
QESCRIPTION

Harness, Wiring - Battery
Char ger

Nut, Lock - W/ET Washer
(#10 - 32)

Terminal, Spade

Mount, Tie - Cable

Tie, Cable

wrapper. Charger -~ Battery

Cover, Charger - Battery
{In¢ ludes Decal)
Decal

Meter, Ampere - DC

Harness, Wiring - Battery
Charger

Holder, Fuse

Fuse, 3 Amp

Board. Frinted Circuit -
Battery Charger

Transformer {Primary Voltage)

60 Hertz
120 Velt
208 volt
240 Volit
380 Volt
480 Volit
600 vVolt

50 Hertz
200 volt
208 volt
220 Voir
380 voit
416 volt

REF
NO.

15
18
17
18
19
20
21
22

24

PART
NO.

304-0037
304-0129
304-0018
813-01186
813-0112
870-0131
815-0650
815-0549

821-0040

QrY

USED

bt P et b

LA™ S

PART
DESCRIPTION

Resistor, Fixed

Resistor, Fixed

Washer, Centering

Screw, Round Head (#10 - 3:
6 1/2")

Screw, Round Head (#10 - 3:
2 1/2")

Nut, Lock - W/ET Washer
(#10 - 32)

Screw, Pan Head - W/ET Wast
(#6 - 32 x 3/8")

Screw, Pan Head ~ W/ET Wask
(#6 ~ 32 x 1/4")

Screw, Lock {#10 - 32 x 5/:
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battery Charger
(10 Alpy (12 SOIt)

REF  PARY QrY PARY REF PART QY PART
NO. NO . USED DESCRIPTION NO. NO. USED DESCRIPTION
1 98-4339 1 Label, Option 14 321-0146 1 Fuse, 15 Amp
2 338-2181 1 Harness. Wiring ~ Batrery 15 Transformer (Primary Volta
Charger 60 Hertz
3 870-0131 4 Nut, Lock — W/ET Washer 315-0¢€65 1 120 Volt
(#10 - 32} 315-0665 1 208 Volt
4 332-2777 2 Terminal, Spade 315-0665 1 240 Volt
5 332-2420 8 Moung, Tie - Cahle 315-0671 1 380 volt
6 332-0842 20 Tie, Cable 315-0673 i 480 Volt
7 319-0072 1 wrapper, Charger - Battery 3150675 1 600 Voit
8 319-0073 i Cover, Charger - Battery 50 Hertz
Decal 315-0667 1 200 Volt
500 Volt 315-0669 i 220 Volt
98-£807 1 4.5 Amp 315-06717 i Z&0 Volt
88-5808 A 2.5 Amp 3150679 1 347 volt
98-5809 1 2.0 Amp 315-0667 1 380 Volt
98-5935 1 1.5 Amp 315-0667 1 400 Volt
98-5996 1 1.0 Amp 315-0669 1 416 Volt
600 Volt 315-0669 1 420 volt
98-6039 1 1.0 Amp 16 300-3160 1 Board, Printed Circuit -
9 302-1844 1 Meter, Ampere - DG Battery Charger
10 338-2223 1 Harness. Wiring — Battery 17 305-0653 1 Rect ifier, Bridge
Charger 18  921-0040 4 Screw, Lock {#10 - 32 x 5/
11 321-0237 ? Holder, Fuse [AC Input) 19 815-0550 8 Screw, Pan Head - W/ET Was
12 2321-0104 1 Holder, Fuse {DG Qutput) {#6 - 32 x 3/8")
13 Fuse 20 822-2048 5 Screw, Pan Head (#8 - 32 x
500 Vol ‘ 172}
321-0304-01 2 1.0 Amp 21 305-0781 1 Rectifier, SCR
321-0304-02 2 1.5 Amp 22 822-2050 1 Screw, Pan Head - W/ET Was
321-0304-03 2 2.0 Amp (#8 - 32 x 3/a")
321-0304-04 2 2.5 Amp 23 870-0221 5 Nut, Lock - W/ET Washer
321-0304-056 2 4.5 Amp {#8 - 32)
‘ 600 volr 24 c-0308 1 Instruction Sheet
321-0236 2 1.0 Amp
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Battery Charger
0 Anp¥

(1 {24 Jolt)
REF  PARY QryY PART REF  PARY Qry PART
NO . NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 98-4339 1 Label. Option 15 Transformer (Primary Voltag
2 338-2161 1 Harness, Wiring — Battery 60 Hertz
Charger 315-0666 1 120 Volt
3 870-0131 4 Nut, Lock - W/ET Washer 315-0666 i 208 Voit
{#10 - 32) 315-0666 1 240 Volt
4  332-2717 2 Terminal, Spade 315-0672 1 380 Volit
5 332-2420 8 Mount, Tie - Cable 315-0674 1 480 Volt
6 332-0%42 20 Tie, Cable 315-0676 1 600 Volt
T 319-0072 1 Wrapper. Charger - Battery 50 Hertz
B 319-0073 1 Cover, Charger - Battery 215-0668 1 200 Volit
Decal 3150670 1 220 Valt
98-5914 1 5.0 Amp ; 315-0678 1 240 Volt
98-591%8 1 4.5 Amp 315-0680 i 347 Volt
98-5916 1 2.5 Amp 315-0668 1 380 Volt
98-5997 1 2.0 Amp 3150668 1 400 Volt
98-5998 1 1.5 Amp 315-0670 1 416 Volt
9 302-1844 1 Meter, Ampere — DC 315-0670C 1 440 Volt
10 338-2223 1 Harness., Wiring - Battery 16 300-3244 1 Board, Printed Cirguit -
Charger Battery Charger
11 321-6237 2 Holder, Fuse (AC Input) 17 305-0653 1 Rectifier, Bridge
12 321-0104 3 Holder. Fuse {DC Qutput) 18 821-0040 4 Screw, Lock (#10 - 32 x 5/1
13 Fuse 19 815-0550 8 Screw, Pan Head — W/ET Wast
321-0304-02 2 1.5 Amp (#6 - 32 x 3/8")
321-0304-03 2 2.0 Amp 20 822-2048 & Screw, Pan Head (%8 - 32 x
321-0304-04 2 2.5 Amp 1/2")
321-0304-05 2 4.5 Amp 21 305-0781 i Rectifier, SCR
321-0304-06 2 5.0 Amp 22 B822-2050 i Screw, Pan Head - W/ET Wast
14 321-0146 11 Fuse, 15 Amp : (#8 - 32 x 3/4")
23 B70-0221 5 Nut. Lock - W/ET Washer
(#8 - 32)
24 C-0308 i Instruction Sheet
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600 Volt Assembly
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600 Volt Assembly

REF

PART PART
DESCRIPTION NO. NO.
6
T
8 315-0651
9 332-2823
10 870-0212

En e

QY PART
USED DESCRIPTION
Lead
Lead

Transformer. Power {T4}
Terminal, Spade (#10)
Nut. Lock - Seif (1/4 - 20)
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Terminal Block Assembly
C\l l

2

(@]

(o]
£ 3 ;;?‘
© 3 3
[+ 4] [+§)
(&Y 0\

o

™ -

(&)

1)

(4]

e 4

(4]

<
[

|

2 7
IOI\12!3%415!6i7l&l9202122¢32425262,

1213141516718 Qi
i121314l51617181°

(DRNNE /@ 6/@
211 t415l61718i9202!222

Redistribution or publication of this document
by any means, is strictly prohibited.



Tarminail Block Asseambly

REF  PARY QTY PART REF PART QTY PART

NO. NGO, USED DESCRIPTION NG, ND. usen DESCRIPTION

1 332-2837-09 1 Rail. Terminal 5 J332-2842-11 1 Tag. Terminal {1-20)
2 332-2839 2 Bracket, End — Terminai 6 332-2842-12 1 Tag. Terminal (11-20}
3 332-283-02 3 Block, Terminal ~ Sectional 7 332-2842-13 1 Tag, Terminal (21-30)
4 332-2B41 1 Plate, Eng - Terminal
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Remote Connection Signal Assembly
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Remote Connection Signal Assembly

REF  PART Qry PART REF  PART Qry PART

NO. MO, USED DESCRIPTION [+ JO {USED DESCRIPTION
1 332-2837-09 1 Raii, Terminal T 332-0942 1o Tie. Cable
2 332-2836-01 2 Block. Terminal 8 98-5710 1 Decal. Block - Terminal
3 332-2839 2 Bracket. End - Terminal ¢ 334-1841 1 Wire, TEW - 20 GA {20 Feet)
4 332-2841 1 Plate. End - Terminal g 10 332-2230 2 Terminal. Tap - Plier
5 332-2842-16 2 Tag, Terminal
6 870-0221 2 Nut. Lock - External Tooth

(#8 - 22)
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Neutral Bus Bar Assembly
3 Pole
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Neutral Bus Bar Assembly

3 Pole
REF  PART QrY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 337-2511 1 Bus. Neutral 4 851-0222 2 Washer. Spring - Conical{3/8")
2 332-2744-07 2 Standoff, Insulator 5 332-2564 1 Terminal, Ring

3 800-0049 2 Screw, Cap - Hex Head
(3/8-16 x 7/8")
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- Rymerical Index

—=~ Part No. Page —~—Part Ho.- -- Page Part No. - Page ———Part No. Page
98-4817 51 300-3267 51 306~3032 21 306-3638 - 27

Y T W YL 27 300-3400-02 5 306-3097 15 306-3646 43

_.98-5387_ 51 _301-9931 55 3¢6-3097 17T 306-3648 27

95-5589 27 302-1175 63 306-3104 15 306-3650 21

98-5661 51 302-1394 63 306-3104 17 306-3651 49

$8-5689 &7 302-1394 63 306-3104 21 306-3652 49

98~-5691 55 302-1710 63 306-3105 15 306-3653 a9

e 98-5700 57 302-1711 63 306-3105 17 306-3654 51
98-5710 55 302-1720 63 306-3106 15 306-3655 7

98~5710 81 302-1724 63 306-3106 17 306~3655 11

“-=  98~5710 65 302-1805-04 63 306-3391 19 306-3656 T
98-5710 81 302-1809 63 306-3405 21 . 306-3656 11

98-~5766 51 ~ 302-1809 63 306-341¢ 15 306-3657 7

T @B-8§T717-01 Bl . E-9927 57 306-3411 15 ~ 306-365T7 11
98-6058 51 ~ 305-0653 27 306-3412 11 . 306-3659 7

98-6107 27 ~ 306-0382 11 306-3413 17 306-3659 11

—— 98-b118 51 . 306-0382 186 306-3414-01 7 306-3661 51
98~6349 49  306-0382 17 306-3414-01 33 | 306-3662 27

98-6350 43 | 306-0382 37 306-3414-01 A1 ' 306-3664 27

T 98-6351 49 ,  306-0382 a5 306-3414-02 7 . 306-3665 27
98-6352 27 ' 306-0384 11 306-3414-02 33 | 306-3667 33

98~6357 51 306-~0384 15 306-3414-02 41 © 306-3667 37

-——  §8-6358 51 . 306-0384 117 306-3414-03 11 | 306-3667 4
_98-6369 51 _306-0384 37 306-3414-03 37 306-3667 45
98-63176 27 . 306-0384 45 306-3414-03 45 . 306-3668 27

Tt 9B-63TT 27 - 306-0509 7 306-3414-04 11 | 306-3670 7
98-6379 51 306-0509 11 306-3414-04 37 | 306~3670 11

98-6380 51 . 306-0509 33 306-3414-04 45 . 306-3675 27

—=  9B-6383 27 306-0509 37 306-3417 7 . 306-3676 33
98-6.84 5 306-0509 41 306-3817 11  306-3676 37

98-6399 5 306-0508 45 306-3417 33 306~3676 41

Tt 88-6481 51 306-0510 7 306-3417 37 306-3676 45
226-3568-03 59 306-0510 11 306-3417 41 306-3677 33
226-3568-06 59 306-0510 33 306-3417 45 306-36177 37

woe 226-3568-07 59 306-0510 37 306-3420 19 306-3677 41
226-3568-08 59 306-0510 41 306-3423 11 306-3677 45
226-3569-03 67 306-0510 45 306-3423 37 306-3678 27

T 226-3569-04 67 306-1987 7 306-3423 45 306-3680 27
300-3090 51 3061987 11 306-3430 51 306-3681 217
300-3092 51 306-1987 217 306-3464 63 306-3682 27
300-3093-01 51 anN6-3u30 11 306-3467 51 306-3683 27
300-3093-~02 51 306-3030 5 306~3525 51 306-3684 27
300~3094 51 306-3030 117 306-3526-06 51 306-3685 27

—°  300-3096 55 306-3030 37 306-3629 25 206-3686 27
300-3115-01 57 306-3030 45 306-3630 25 306-368T 27
300-3115-02 57 306~3031 15 306~3634 7 306-3688 27

"t 300-3118 51 306-3031 17 306-3634 11 306-3691 33
300-3121 51 305-3031 21 306-3634 41 306-3691 37
300-3260 51 306-3032 15 306-3634 45 306-3891. 41
300--3261 51 306~3032 17 306-3636 27 3063691 45
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Part No.

306-3692
306-36393
306-3694

306-3695

306-3696
306-3702
306-3703
306-3705
306-3705
306-3713
306-3713
306-3713
306-3713
306-3715
306-3717
306-3717
306-3717
a05-3717
306-3718
306-3718
306-3719
306-3719
306-3721
306-3721

306-3724

306-3724
306-3725
306-3726
306-~3731
306-3732
306-3733
306-3734
306-3739
306-~3740
306-3741
306-3743
306-3745
306~3750
306~-3751
306-3753
306-317563
306-3753
306~3753
306~-3754
306-3761
306-3768
306-3768
306-3768
306-3768
306-3769

Numerical Index

!
-

?
i

¢

i

Page ._ . Part No.. . Page ____Part Ho. __ Page —Part No. Page .
23 306-3770 33 307-2597 51 ; 332-0941 67
23 306-3770 37 307-2600-02 65 [ 332-0942 81
23 306-3770 41 307-2648 65 332-1348 51 E
Y23 7T 306-3770 7T TA5 T TTB07-2T12 49 332-1445 5
23 306-37176 27 308-0904 63 332-2230 69
27 306-3778 27 308-0955 51 332-2230 81 |
27 306-3783 7 308-0955 67 332-2305 a3
7 306-3783 11 308-0957 27 332-2305 37
11 306-3784 7 308-0960 51 332-2308 41 ;
33 306-3784 11 309-0393 19 $32-2305 4
37 306-3786 5 309-0611 27 332-2366 15
41 306-3787-01 51 309-0616 7 332-2366 17
45 306-37687-02 51 309-0616 1 332-2366 21 j
5 306-3788 27 312-0204 5 . 332-2420 27
33 306-3833 49 312-0206 5 | 332-2420 a3 |
37 306-3841 27 312-0218 5 . 332-2420 59 |
41 306-3842 27 312-0236 5 | 332-2420 63
45 306-3862 27 315-0377 63 | 332-2462 33
7 306-3863 27 315-0651 77 . 332-2462 T
11 306-3864 27 '315-0661 51 t 332-2462 a1
7 306-3865 5 315-0693-02 51 | 332-2462 45 |
11 306-3894 7 '315-0693-93 51 | 332-2564 83 |
7 306-3894 i1 315-0693-04 51 ; 332-2605 2
11 306-3901 18 i319-1154 51 | 332-2704 33
7 "7308-3901 T T T 318-1768 51 T3%Z-2704 3T
11 306-3903 27 319-1170-01 51 i 332-2744-07 83
217 306-3918 27 319-1170-02 51 i 332-2823 7
49 306-3920 43 '320-0608 5 . 332-2832 27
217 306-3921 48 320-0609 5 332-2836-01 65
27 306-3923 27 320-0611 5 332-2836-01 81 F
27 306-3924 27 322-0137 27 332-2836-02 55
217 306-3926 a9 322-0137 51 332-2836-02 61
27 306-3927 7 322-0168 51 - 332-2836~02 79
27 306-3927 11 322-0170 51  332-2837-09 55
49 306-3929 48 322-0387-02 51 332-2837-09 61 ;
27 306-3930 ag 323-1200 63 . 332-2837-09 65 |
27 306-3931 27 323-1333 63 332-2837-09 79
217 306-3933 27 323-1387 51 332-2837-08 81
49 306-3934 49 323-1409 55 332-2839 55
33 306-3936 27 332-0802 69 332-2839 61
37 306-3263 5 332-0897 63 332-2839 65
41 306-3964-03 5 332-0941 217 332-2839 79
45 306-3964-04 & 332-0941 33 332-2839 81
49 306-3964-06 § 332-0941 51 332-2841 55
27 306-3464-07 5 332-0941 55 332-2841 61
33 3n7-2577 59 332-0941 57 332-2841 65
37 307-2578 69 332~0941 59 332-2841 79
41 307-2582 69 332-0941 61 332-2841 81
45 307-25683 57 332-0941 63 332-2842-11 73
27 307-2583 69 332-0941 65 332-2842-12 55
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332-2842-12 19 338-2755 51 525~-0418 37 800~-00286 45
332-2842-13 58 338-2784 63 526-0018 41 800-0028 T —
332-2842-13 1719 _ ~ 338-2801 ,"53._w___ﬁ§?5'0018 45 800-0028 11
332-2842-15 61 338-2802 63 526-0029 27 300-0028 33
332-2842-16 81 406-0613 51 526-0048 51 800-0028 37 —
332-2842-31 &5 406-0714 27 526-0062 15 800-0028 41 :
332-2878 51 508-0231 51 526~00E7 17 805-0028 45
332-2878 69 508-02563 7 h26-20%3 7 800-0030 a3 -
332-2879-~-02 69 508~0253 11 525-L .81 1 800-0030 37
335-2915 51 5080253 27 532--0374 51 80N-N030 41
332-3059 27 508-0318 33 537-0400 51 800-0030 45 -
332-3087 51 508-0318 37 800-0G02 7 300~-0033 33
332-3091 27 508-1067-01 51 800-0002 11 800-0033 37
332-3092 21 516-0037 48 800-0002 33 800-0048 53 -
334-1841 81 516-0040 33 800-0002 37 8§C0-0051 27
337-2456 7 516-0040 37 8000002 41 802-0045 23
337T-2456 1 516-0040 41 800-0002 45 810-0085 51 -
337-2488 33 516-0040 48 800-0003 7 - 812-0058 7
337-2488 37 516-0042 27 800-0003 1% 812-0059 11
337~-2489 T 516-0151 49 B00-0003 - 33 812-0060 5 -
337-2489 11 516-0202 27 8006-0003 37 812-0068 27
J37=-2490 33 516-0233 T 800-0003 41 B12-0072 ¥
337T-2490 37 516-0233 11 800-0002 45 812-0072 11 -
337-2490 41 516-0233 27 ____800-0005 27 812-0072 27
337-2490 a5 516-0234 27 800-000% 33 - 812-0086 25
337-2491 7 516-0235 27 800-0005 37 812-0090 25 —
337-2491 11 516-0237 49 800-0005 41 812-0162 33
337-2492 23 516-0238 33 BOGC-0005 45 812-0162 37
33T7-2492 37 516-0238 37 800-0006 33 812-0162 41 —
337-2492 41 516-0238 11 800-00086 317 812-0162 45
337-2492 45 516-0238 45 800-0006 a1 813-0111 31
337-2493 33 517-0137 51 800-0006 45 813-0111 45
337-2493 37 518-01156 7 800-0007 T 813-0142 11
337-2493 41 518-0115 11 800-0007 11 813-0142 15
337-2493 45 518-0115 27 800-0008 5 813-0142 17
337-2494 33 518-0115% 49 800-0008 33 813-0142 37
337~2494 37 518-0309 27 800-00G08 37 813-0142 45
337-2501 41 524-0659 27 800-0008 41 815-0028 5
337-2501 45 526-0003 69 800-0008 45 815-0029 49
337-2511 83 526-0009 18 800-0009 T 8165-0157 11
3372525 41 526-0009 17 8(¢0-0009 11 B15-0157 i5
337-2525 45 526-000D9 21 800-0010 ki 815-0157 17
338-2350 61 526-0012 27 800--0010 11 815-01587 27
3382647 7 526-0016 5 800-0010 41 815-0157 37
338-2647 11 h26-0016 49 800~-0010 45 815-0157 45
338-2648 51 526-0018 5 800-0011 41 815-0254 21
338-2649 27 526-0018 7 800-0011 45 815-0261 27
3358-2689 55 526-0018 11 800-0026 33 815-0261 33
338~-2691 57 526~-0018 217 800-0026 37 816~0261 31
338~-2705 65 526-0018 33 8G0-0026 41 815-0281 41
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815-0261 45 821-0028 51 862~0001 45
815-0285 15 822-0084 33 870-0048 27 r
816-0285 17 . 822-0084 37 870-0065 217 i
815-0285 21 822-0089 33 870-0131 5 i
815-0285 49 822-0089 37 B870-0183 27 -
815-0280 217 850-0030 7 870-0188 27 i
815-0403 53 850-0030 11 870-0201 19 |
815-0447 7 850-0030 33 870-0212 217 .
815-0447 11 850-0030 37 870-0212 51 ;
815-0447 217 850-0030 41 '870-0212 T ;
815-0447 51 850-0030 45 . 870-0221 51 -
815-0449 33 850-0039 33 | 8700221 55 §
815-0449 37 850-0039 37 : B870-0221 61 ;
© 815-0449 4 850-0040 5 | 870-0221 65 5 -
815-0449 45 850-0040 7 870--0221 81 [ é
815-0485 7 850-0040 11 1870-0232 63 | %
- 815-0485 11 850-0040 23 870-0235 25 : -
815-0485 33 850-0040 27 ]avomozaa 217 g ;
815-0485 37 850-0040 a3 ‘870-0240 51 | ;
- B15-0485 41 850-0040 37 i870~-0257 27 ; -
815-0485 45 850-0040 41 ‘8T0-0395 21 § ;
815-0504 59 850-0040 45 | | 870-0396 21 : ;
- 815-0544 51 850-0050 27 | 870-0439 63 ; -
815-0658 15 851~0027 7 | 870-0469 27 1 - :
815-0558 17 851-0027 11
© 815-0558 21 851-0027 33 | -
815-0567 51 851-0027 37
815-0651 217 851-0027 41
815-0652 5 851-0027 45 ; -
815-0652 7 851-0028 7 '
815-0652 11 851-0028 11
815-0652 217 851-0028 33 -
815-0652 49 851-0028 37
815-0652 55 851-0028 47
. 815-0653 1 851-0028 45
815-0656 i 881-0222 83
815-0656 11 853~0003 7
815-0667 7 853-0003 11 -
815-0667 11 853-0005 69
815-0680 55 855-0004 15
815-0680 57 855-0004 17
815-0686 19 855-0008 49
815-0790-01 7 856~0002 51
815-0790-01 1 860-0008 51 -
8156-6790-02 7 860-0008 69
815-0790-02 i1 862-0001 7
815-0795 27 8620001 11 -
815-0801 15 862-0001 33
815-0801 17 862-0001 37
815-0804-01 27 862-0001 41
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